
Parts ManualParts Manual

Vector® Multi-Cook Oven
Simple Control

VMC-H2
VMC-H3
VMC-H4

VMC-H2H
VMC-H3H
VMC-H4H

Structured Air Technology™MN-46504
REV. 7
09/2022



MANUFACTURER’S INFORMATION

Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

2

Manufacturer’s Information

Copyright © Copyright 09/2022 by Alto-Shaam, Inc. 
All rights reserved.
This manual or any portion thereof may not be reproduced or used in any manner whatsoever without the express written 
permission of Alto-Shaam, Inc

Trademarks All trademarks referenced in this documentation are the property of their respective owners.

Manufacturer Alto-Shaam, Inc.
P.O. Box 450
W164 N9221 Water Street
Menomonee Falls, WI 53052

Models Covered

Serial Number The unit serial number is required for ordering the correct service parts.     
Record the unit serial number in the space provided below.  

Parts Ordering 
Information

Original manufacturer’s replacement parts may be ordered directly from the Alto-Shaam network of Authorized Service Agents 
and Parts Distributors. Follow this link for a map to a local partner: https://www.alto-shaam.com/en/how-to-buy. If you are an 
Authorized Service Agent or Parts Distributor, please submit your purchase order to parts@alto-shaam.com.

Non-OEM parts may be substituted; however, these parts must be of equal quality and specifications as those provided by Alto-Shaam.

Half-Size Sheet Pan Models
VMC-H2 
VMC-H3
VMC-H4
Hotel Pan Models
VMC-H2H 
VMC-H3H
VMC-H4H

RH - Right-Hand Swing Door
LH - Left-Hand Swing Door

US (UL Certified) Models
International (CE Certified) 
Models

Serial Number

https://www.alto-shaam.com/en/how-to-buy


TABLE OF CONTENTS

Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

3

Table of Contents
Manufacturer’s Information ............................................................ 2
Table of Contents .............................................................................. 3
Panel Assembly, H2 (RH)................................................................... 4
Panel Assembly, H2 (LH) ................................................................... 5
Panel Assembly, H2H (RH)................................................................ 6
Panel Assembly, H2H (LH) ................................................................ 7
Panel Assembly, H3 (RH)................................................................... 8
Panel Assembly, H3 (LH) ................................................................... 9
Panel Assembly, H3H (RH).............................................................. 10
Panel Assembly, H3H (LH) .............................................................. 11
Panel Assembly, H4 (RH)................................................................. 12
Panel Assembly, H4 (LH) ................................................................. 13
Panel Assembly, H4H (RH).............................................................. 14
Panel Assembly, H4H (LH) .............................................................. 15
Door Assembly, Right, H2/H2H...................................................... 16
Door Assembly, Left, H2/H2H ........................................................ 17
Door Assembly, Right, H3/H3H...................................................... 18
Door Assembly, Left, H3/H3H ........................................................ 19
Door Assembly, Right, H4/H4H...................................................... 20
Door Assembly, Left, H4/H4H ........................................................ 21
Control Panel, All Models ............................................................... 22
Electrical Chassis, H2/H2H, 208-240V, 60Hz, 1PH ....................... 23
Electrical Chassis, H2/H2H, 220-240V, 50/60Hz, 1PH CE ............ 24
Electrical Chassis, H2/H2H, 380-415V, 50/60Hz, 3PH CE ............ 25
Electrical Chassis, H3/H3H, 208-240V, 60Hz, 1PH ....................... 26
Electrical Chassis, H3/H3H, 220-240V, 60Hz, 3PH ....................... 27
Electrical Chassis, H3/H3H, 220-240V, 50/60Hz, 1PH CE ............ 28
Electrical Chassis, H3/H3H, 380-415V, 50/60Hz, 3PH CE ............ 29
Electrical Chassis, H4/H4H, 208-240V, 60Hz, 3PH ....................... 30
Electrical Chassis, H4/H4H, 380-415V, 50/60Hz, 3PH CE ............ 31
Core Components, H2 (RH) ............................................................ 32
Core Components, H2 (LH)............................................................. 33
Core Components, H2H (RH) ......................................................... 34
Core Components, H2H (LH).......................................................... 35
Core Components, H3 (RH) ............................................................ 36
Core Components, H3 (LH)............................................................. 37

Core Components, H3H (RH) ..........................................................38
Core Components, H3H (LH) ..........................................................39
Core Components, H4 (RH).............................................................40
Core Components, H4 (LH) .............................................................41
Core Components, H4H (RH) ..........................................................42
Core Components, H4H (LH) ..........................................................43
Motor/Fan Assembly (All Models) ..................................................44
Casters and Feet...............................................................................45
Casters and Feet:  Where Used ......................................................46



PANEL ASSEMBLY, H2 (RH)

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

4

P

. Description
8 DOOR, FILLER, VOLPI H
3 SKIN, LEFT SIDE, VOLPI H2
7 DOOR, BREAKER, VOLPI H
5 SKIN, TOP, VOLPI H
2 SKIN, RIGHT SIDE, VOLPI H2
2 CONTROL PKG H SERIES SIMPLE
8 DOOR ASSEMBLY VH2R DX

8 DOOR, FILLER, VOLPI H
3 SKIN, LEFT SIDE, VOLPI H2
7 DOOR, BREAKER, VOLPI H
5 SKIN, TOP, VOLPI H
2 SKIN, RIGHT SIDE, VOLPI H2
2 CONTROL PKG H SERIES SIMPLE
8 DOOR ASSEMBLY VH2R DX
Vector® H Series   ▪   Parts M

anel Assembly, H2 (RH)

3

2

4

5
6

1

7

ID Part No
1 102808
2 102917
3 102808
4 102890
5 102917
6 502836
7 502874

1

1 102808

2

2 102917
3 102808

3

4 102890

4

5

5 102917

6

6 502836

7

7 502874

http://www.partstown.com/alto-shaam/ALT1028905?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028362?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


PANEL ASSEMBLY, H2 (LH)

5

. Description
3 DOOR, FILLER, VOLPI H
3 SKIN, LEFT SIDE, H2
7 DOOR, BREAKER, VOLPI H
5 SKIN, TOP, H
2 SKIN, RIGHT SIDE, H2
2 CONTROL PANEL ASM, SIMPLE, IB
9 DOOR ASSEMBLY VH2L SX

3 DOOR, FILLER, VOLPI H
3 SKIN, LEFT SIDE, H2
7 DOOR, BREAKER, VOLPI H
5 SKIN, TOP, H
2 SKIN, RIGHT SIDE, H2
2 CONTROL PANEL ASM, SIMPLE, IB
9 DOOR ASSEMBLY VH2L SX
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Panel Assembly, H2 (LH)

2

4

5

3

1

6

7

ID Part No
1 102887
2 102917
3 102808
4 102890
5 102917
6 502836
7 503055

1

1 102887

2

2 102917
3 102808

3

4 102890

4

5

5 102917
6 502836

6

7

7 503055

http://www.partstown.com/alto-shaam/ALT1028873?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028905?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028362?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


PANEL ASSEMBLY, H2H (RH)

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

6

P

escription
OOR, FILLER, VOLPI H
KIN, LEFT SIDE, H2
KIN, TOP, HOTEL VMC
OOR, BREAKER, VOLPI H
KIN, RIGHT SIDE, H2
ONTROL PANEL ASM, SIMPLE, IB
OOR ASSEMBLY VH2R SX

OOR, FILLER, VOLPI H
KIN, LEFT SIDE, H2
KIN, TOP, HOTEL VMC
OOR, BREAKER, VOLPI H
KIN, RIGHT SIDE, H2
ONTROL PANEL ASM, SIMPLE, IB
OOR ASSEMBLY VH2R SX
Vector® H Series   ▪   Parts M

anel Assembly, H2H (RH)

5

4

2

3

1

6

7

ID Part No. D
1 1028088 D
2 1029219 S
3 1028086 S
4 1028087 D
5 1029218 S
6 5028362 C
7 5030560 D

1

1 1028088 D

2

2 1029219 S
3 1028086 S

3

4 1028087 D

4

5

5 1029218 S
6 5028362 C

6

7

7 5030560 D

http://www.partstown.com/alto-shaam/ALT5028362?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028086?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


PANEL ASSEMBLY, H2H (LH)

7

art No. Description
28873 DOOR, FILLER, VOLPI H
29219 SKIN, LEFT SIDE, H2
28087 DOOR, BREAKER, VOLPI H
28086 SKIN, TOP, HOTEL VMC
29218 SKIN, RIGHT SIDE, H2
28362 CONTROL PANEL ASM, SIMPLE, IB
30559 DOOR ASSEMBLY VH2L SX

28873 DOOR, FILLER, VOLPI H
29219 SKIN, LEFT SIDE, H2
28087 DOOR, BREAKER, VOLPI H
28086 SKIN, TOP, HOTEL VMC
29218 SKIN, RIGHT SIDE, H2
28362 CONTROL PANEL ASM, SIMPLE, IB
30559 DOOR ASSEMBLY VH2L SX
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Panel Assembly, H2H (LH)
3

2
5

4

1

6

7

ID P
1 10
2 10
3 10
4 10
5 10
6 50
7 50

1

1 10

2

2 10
3 10

3

4 10

4

5 10

5

6 50

6

7

7 50

http://www.partstown.com/alto-shaam/ALT1028873?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028086?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028362?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


PANEL ASSEMBLY, H3 (RH)

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

8

P

scription
IN, LEFT SIDE, VOLPI H3

OOR, BREAKER, VOLPI H
IN, TOP, VOLPI H
IN, RIGHT SIDE, VOLPI H3

ONTROL PANEL ASM, SIMPLE
OOR ASSEMBLY VH3R SX
OOR, FILLER, VOLPI H

IN, LEFT SIDE, VOLPI H3
OOR, BREAKER, VOLPI H

IN, TOP, VOLPI H
IN, RIGHT SIDE, VOLPI H3

ONTROL PANEL ASM, SIMPLE
OOR ASSEMBLY VH3R SX
OOR, FILLER, VOLPI H
Vector® H Series   ▪   Parts M

anel Assembly, H3 (RH)

1

2

3

4

7

5

6

ID Part No. De
1 1028903 SK
2 1028087 D
3 1028905 SK
4 1028904 SK
5 5028362 C
6 5030562 D
7 1028088 D

1

1 1028903 SK
2 1028087 D

2

3 1028905 SK

3

4

4 1028904 SK
5 5028362 C

5

6

6 5030562 D

7

7 1028088 D

http://www.partstown.com/alto-shaam/ALT5028362?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028905?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


PANEL ASSEMBLY, H3 (LH)

9

escription
KIN, LEFT SIDE, H3
OOR, BREAKER, VOLPI H
KIN, TOP, H
KIN, RIGHT SIDE, H3
ONTROL PANEL ASM, SIMPLE, IB
OOR ASSEMBLY VH3L SX
OOR, FILLER, VOLPI H

KIN, LEFT SIDE, H3
OOR, BREAKER, VOLPI H
KIN, TOP, H
KIN, RIGHT SIDE, H3
ONTROL PANEL ASM, SIMPLE, IB
OOR ASSEMBLY VH3L SX
OOR, FILLER, VOLPI H
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Panel Assembly, H3 (LH)

4

2

1

3

7

5

6

ID Part No. D
1 1028903 S
2 1028087 D
3 1028905 S
4 1028904 S
5 5028362 C
6 5030561 D
7 1028873 D

1

1 1028903 S
2 1028087 D

2

3 1028905 S

3

4

4 1028904 S
5 5028362 C

5

6

6 5030561 D

7

7 1028873 D

http://www.partstown.com/alto-shaam/ALT5028362?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028905?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028873?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


PANEL ASSEMBLY, H3H (RH)

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

10

P

LER, VOLPI H
T SIDE, H3
EAKER, VOLPI H
, HOTEL VMC
HT SIDE, H3
 PANEL ASM, SIMPLE, IB

SEMBLY VH3R SX

LER, VOLPI H
T SIDE, H3
EAKER, VOLPI H
, HOTEL VMC
HT SIDE, H3
 PANEL ASM, SIMPLE, IB

SEMBLY VH3R SX
Vector® H Series   ▪   Parts M

anel Assembly, H3H (RH)

3

5

4

2

1

6

7

ID Part No. Description
1 1028088 DOOR, FIL
2 1028093 SKIN, LEF
3 1028087 DOOR, BR
4 1028086 SKIN, TOP
5 1028092 SKIN, RIG
6 5028362 CONTROL
7 5030562 DOOR AS

1

1 1028088 DOOR, FIL

2

2 1028093 SKIN, LEF
3 1028087 DOOR, BR

3

4 1028086 SKIN, TOP

4

5 1028092 SKIN, RIG

5

6 5028362 CONTROL

66

7

7 5030562 DOOR AS

http://www.partstown.com/alto-shaam/ALT1028093?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028086?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028362?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


PANEL ASSEMBLY, H3H (LH)

11

Description
DOOR, FILLER, VOLPI H
SKIN, LEFT SIDE, H3
DOOR, BREAKER, VOLPI H
SKIN, TOP, HOTEL VMC
SKIN, RIGHT SIDE, H3
CONTROL PANEL ASM, SIMPLE, IB
DOOR ASSEMBLY VH3L SX

DOOR, FILLER, VOLPI H
SKIN, LEFT SIDE, H3
DOOR, BREAKER, VOLPI H
SKIN, TOP, HOTEL VMC
SKIN, RIGHT SIDE, H3
CONTROL PANEL ASM, SIMPLE, IB
DOOR ASSEMBLY VH3L SX
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Panel Assembly, H3H (LH)

5

2

4

1

3

6

7

ID Part No.
1 1028873
2 1028093
3 1028087
4 1028086
5 1028092
6 5028362
7 5030561

1

1 1028873

2

2 1028093
3 1028087

3

4 1028086

4

5

5 1028092

6

6 5028362

7

7 5030561

http://www.partstown.com/alto-shaam/ALT5028362?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028873?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028093?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028086?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


PANEL ASSEMBLY, H4 (RH)

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

12

P

on
ILLER, VOLPI H
FT SIDE, H4
REAKER, VOLPI H
P, H

GHT SIDE, H4
L PANEL ASM, SIMPLE, IB

SSEMBLY VH4R SX

ILLER, VOLPI H
FT SIDE, H4
REAKER, VOLPI H
P, H

GHT SIDE, H4
L PANEL ASM, SIMPLE, IB

SSEMBLY VH4R SX
Vector® H Series   ▪   Parts M

anel Assembly, H4 (RH)

3

52

4

1

6

7

ID Part No. Descripti
1 1028088 DOOR, F
2 1028914 SKIN, LE
3 1028087 DOOR, B
4 1028905 SKIN, TO
5 1028913 SKIN, RI
6 5028362 CONTRO
7 5030564 DOOR A

1

DOOR, F1 1028088

2

2 1028914 SKIN, LE
3 1028087 DOOR, B

3

4 1028905 SKIN, TO

4

5

5 1028913 SKIN, RI
6 5028362 CONTRO

6

7

7 5030564 DOOR A

http://www.partstown.com/alto-shaam/ALT1028905?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028362?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


PANEL ASSEMBLY, H4 (LH)

13

ption
, FILLER, VOLPI H
LEFT SIDE, H4
, BREAKER, VOLPI H
TOP,  H
RIGHT SIDE, H4
ROL PANEL ASM, SIMPLE, IB
 ASSEMBLY VH4L SX

, FILLER, VOLPI H
LEFT SIDE, H4
, BREAKER, VOLPI H
TOP,  H
RIGHT SIDE, H4
ROL PANEL ASM, SIMPLE, IB
 ASSEMBLY VH4L SX
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Panel Assembly, H4 (LH)

3 4

2
5

1

6

7

ID Part No. Descri
1 1028873 DOOR
2 1028914 SKIN, 
3 1028087 DOOR
4 1028905 SKIN, 
5 1028913 SKIN, 
6 5028362 CONT
7 5030563 DOOR

1

1 1028873 DOOR

2

2 1028914 SKIN, 
3 1028087 DOOR

3

4 1028905 SKIN, 

4

5

5 1028913 SKIN, 
6 5028362 CONT

6

7

7 5030563 DOOR

http://www.partstown.com/alto-shaam/ALT1028873?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028905?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028362?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


PANEL ASSEMBLY, H4H (RH)

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

14

P

scription
IN, LEFT SIDE, H4H
OR, BREAKER
IN, TOP,HOTEL VMC
IN, RIGHT SIDE, H4H
NTROL PANEL ASM, SIMPLE, IB
OR ASSEMBLY VH4R SX
OR, FILLER

IN, LEFT SIDE, H4H
OR, BREAKER
IN, TOP,HOTEL VMC
IN, RIGHT SIDE, H4H
NTROL PANEL ASM, SIMPLE, IB
OR ASSEMBLY VH4R SX
OR, FILLER
Vector® H Series   ▪   Parts M

anel Assembly, H4H (RH)

2

1 4

3

7

5

6

ID Part No. De
1 1029100 SK
2 1028087 DO
3 1028086 SK
4 1029099 SK
5 5028362 CO
6 5030564 DO
7 1028088 DO

1 1029100 SK

1

2 1028087 DO

2

3 1028086 SK

3

4 1029099 SK

4

5 5028362 CO

5

6

6 5030564 DO

7

7 1028088 DO

http://www.partstown.com/alto-shaam/ALT5028362?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028086?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


PANEL ASSEMBLY, H4H (LH)

15

Description
SKIN, LEFT SIDE, H4H
DOOR, BREAKER
SKIN, TOP, HOTEL VMC
SKIN, RIGHT SIDE, H4H
CONTROL PANEL ASM, SIMPLE, IB
DOOR ASSEMBLY VH4L SX
DOOR, FILLER

SKIN, LEFT SIDE, H4H
DOOR, BREAKER
SKIN, TOP, HOTEL VMC
SKIN, RIGHT SIDE, H4H
CONTROL PANEL ASM, SIMPLE, IB
DOOR ASSEMBLY VH4L SX
DOOR, FILLER
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Panel Assembly, H4H (LH)

41

2

3

7

5

6

ID Part No.
1 1029100
2 1028087
3 1028086
4 1029099
5 5028362
6 5030563
7 1028873

1

1 1029100
2 1028087

2

3 1028086

3

4

4 1029099

5

5 5028362

6

6 5030563

7

7 1028873

http://www.partstown.com/alto-shaam/ALT1028086?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028362?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028873?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


DOOR ASSEMBLY, RIGHT, H2/H2H

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

16

D

o. Description
656 HINGE,PLATE,DOOR PIN
655 HINGE,PIN,DOOR,ADJUSTABLE
158 SCREW,M5x0.8X12MM FLAT
285 CONNECTOR, 4 POS, POS LOC
99 COVER, MAGNET, INSIDE, SINGLE
08 RIVET, SEALED
734 MAGNET, DOOR, AR-7E,BLACK
60 INNER DOOR CLIP LOCK, RH
866 NUT, HEX INSERT M4 
70 BRACKET, DOOR HANDLE ACCESS
397 HANDLE, PENDULUM, LH, NO LED
575 SCREW, M4 X 8MM, PHH
80 ASSEMBLY, LED IN-DOOR
268 SCREW,M3x0.5X8MM PAN
54 DOOR ASSY,OUTER,VH2R SX
49 DOOR, INNER VH2R
433 CABLE HARNESS (not shown)

656 HINGE,PLATE,DOOR PIN

70 BRACKET, DOOR HANDLE ACCESS
397 HANDLE, PENDULUM, LH, NO LED
575 SCREW, M4 X 8MM, PHH
80 ASSEMBLY, LED IN-DOOR
268 SCREW,M3x0.5X8MM PAN
54 DOOR ASSY,OUTER,VH2R SX
49 DOOR, INNER VH2R
433 CABLE HARNESS (not shown)

655 HINGE,PIN,DOOR,ADJUSTABLE
158 SCREW,M5x0.8X12MM FLAT
285 CONNECTOR, 4 POS, POS LOC
99 COVER, MAGNET, INSIDE, SINGLE
08 RIVET, SEALED
734 MAGNET, DOOR, AR-7E,BLACK
60 INNER DOOR CLIP LOCK, RH
866 NUT, HEX INSERT M4
Vector® H Series   ▪   Parts M

oor Assembly, Right, H2/H2H

3

11

1

2

15

4

13

14

10

12

9

8

16

7
6

5

ID Part N
1 HG-39
2 HG-39
3 SC-46
4 CR-46
5 10076
6 RI-271
7 MA-25
8 10305
9 NU-26
10 10312
11 HD-46
12 SC-46
13 50286
14 SC-22
15 50305
16 50287
17 CB-46

1 HG-39

1

10

10 10312

11

11 HD-46

12

12 SC-46

13

13 50286

14

14 SC-22

15

15 50305

16

16 50287
17 CB-46

2 HG-39

2

3 SC-46

3

4

4 CR-46

5

5 10076
6 RI-271

6

7 MA-25

7

8
8 10305

9

9 NU-26

http://www.partstown.com/alto-shaam/ALTNU-26866?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-46575?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22268?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTCB-46433?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRI-27108?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1007699?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1030560?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028680?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


DOOR ASSEMBLY, LEFT, H2/H2H

17

Part No. Description
5028791 DOOR, INNER GLASS, VH2L
5030553 DOOR ASSY,OUTER,VH2L SX
SC-22268 SCREW,M3x0.5X8MM PAN
5028680 ASSEMBLY, LED IN-DOOR
SC-46575 SCREW, M4 X 8MM, PHH
1032072 BRACKET, DOOR HANDLE ACCESS
NU-26866 NUT, HEX INSERT M4 
1030762 CLIP, INNER DOOR GLASS
HD-46397 HANDLE, PENDULUM, LH, NO LED
CB-46433 CABLE, HARNESS (not shown)
MA-25734 MAGNET, DOOR, AR-7E,BLACK
1007699 COVER, MAGNET, INSIDE, SINGLE
RI-27108 RIVET, SEALED
CR-46285 CONNECTOR, 4 POS, POS LOC
SC-46158 SCREW,M5x0.8X12MM FLAT
HG-39655 HINGE,PIN,DOOR,ADJUSTABLE
HG-39656 HINGE,PLATE,DOOR PIN

5028791 DOOR, INNER GLASS, VH2L

CB-46433 CABLE, HARNESS (not shown)
MA-25734 MAGNET, DOOR, AR-7E,BLACK
1007699 COVER, MAGNET, INSIDE, SINGLE
RI-27108 RIVET, SEALED
CR-46285 CONNECTOR, 4 POS, POS LOC
SC-46158 SCREW,M5x0.8X12MM FLAT
HG-39655 HINGE,PIN,DOOR,ADJUSTABLE
HG-39656 HINGE,PLATE,DOOR PIN

5030553 DOOR ASSY,OUTER,VH2L SX
SC-22268 SCREW,M3x0.5X8MM PAN
5028680 ASSEMBLY, LED IN-DOOR
SC-46575 SCREW, M4 X 8MM, PHH
1032072 BRACKET, DOOR HANDLE ACCESS
NU-26866 NUT, HEX INSERT M4 
1030762 CLIP, INNER DOOR GLASS
HD-46397 HANDLE, PENDULUM, LH, NO LED
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Door Assembly, Left, H2/H2H

2

9

16

17

15

4

7

14

3

6

5

8

11

13
12

1

ID
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17

1

1

10
11

11

12

12

13

13

14

14

15

15

16

16

17

17

2

2

3

3

4

4

5

5

6

6

7

7

8

8
9

9

http://www.partstown.com/alto-shaam/ALTSC-46575?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-26866?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHD-46397?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRI-27108?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHG-39655?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHG-39656?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTCB-46433?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028680?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1007699?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


DOOR ASSEMBLY, RIGHT, H3/H3H

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

18

D

. Description
56 HINGE,PLATE,DOOR PIN
55 HINGE,PIN,DOOR,ADJUSTABLE
58 SCREW,M5x0.8X12MM FLAT
85 CONNECTOR, 4 POS, POS LOC
8 RIVET, SEALED
9 COVER, MAGNET, INSIDE, SINGLE
34 MAGNET, DOOR, AR-7E,BLACK
0 INNER DOOR CLIP LOCK, RH
97 HANDLE, PENDULUM, LH, NO LED
66 NUT, HEX INSERT M4 
0 BRACKET, DOOR HANDLE ACCESS
75 SCREW, M4 X 8MM, PHH
0 ASSEMBLY, LED IN-DOOR
68 SCREW,M3x0.5X8MM PAN
6 DOOR ASSY,OUTER,VH3R SX
7 DOOR, INNER VH3R
33 CABLE HARNESS (not shown)

56 HINGE,PLATE,DOOR PIN

66 NUT, HEX INSERT M4
0 BRACKET, DOOR HANDLE ACCESS
75 SCREW, M4 X 8MM, PHH
0 ASSEMBLY, LED IN-DOOR
68 SCREW,M3x0.5X8MM PAN
6 DOOR ASSY,OUTER,VH3R SX
7 DOOR, INNER VH3R
33 CABLE HARNESS (not shown)

55 HINGE,PIN,DOOR,ADJUSTABLE
58 SCREW,M5x0.8X12MM FLAT
85 CONNECTOR, 4 POS, POS LOC
8 RIVET, SEALED
9 COVER, MAGNET, INSIDE, SINGLE
34 MAGNET, DOOR, AR-7E,BLACK
0 INNER DOOR CLIP LOCK, RH
97 HANDLE, PENDULUM, LH, NO LED
Vector® H Series   ▪   Parts M

oor Assembly, Right, H3/H3H

1

2

3

15

9

4

13

10

14

11

16

12

8

7
6

5

ID Part No
1 HG-396
2 HG-396
3 SC-461
4 CR-462
5 RI-2710
6 100769
7 MA-257
8 103056
9 HD-463
10 NU-268
11 103127
12 SC-465
13 502868
14 SC-222
15 503055
16 502873
17 CB-464

1 HG-396
1

10

10 NU-268

11

11 103127

12

12 SC-465

13

13 502868

14

14 SC-222

15

15 503055

16

16 502873
17 CB-464

2 HG-396

2

3 SC-461

3 4

4 CR-462
5 RI-2710

5
6

6 100769
7 MA-257

7

8

8 103056
9 HD-463

9

http://www.partstown.com/alto-shaam/ALTHG-39656?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHG-39655?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRI-27108?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHD-46397?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-46575?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22268?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTCB-46433?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1007699?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1030560?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028737?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028680?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5030556?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


DOOR ASSEMBLY, LEFT, H3/H3H

19

Description
68 SCREW,M3x0.5X8MM PAN

ASSEMBLY, LED IN-DOOR
CLIP, INNER DOOR GLASS

75 SCREW, M4 X 8MM, PHH
BRACKET, DOOR HANDLE ACCESS

66 NUT, HEX INSERT M4 
97 HANDLE, PENDULUM, LH, NO LED
34 MAGNET, DOOR, AR-7E,BLACK

COVER, MAGNET, INSIDE, SINGLE
8 RIVET, SEALED

DOOR ASSY,OUTER,VH3L SX
58 SCREW,M5x0.8X12MM FLAT
55 HINGE,PIN,DOOR,ADJUSTABLE
56 HINGE,PLATE,DOOR PIN

DOOR, INNER GLASS, VH3L
85 CONNECTOR, 4 POS, POS LOC
33 CABLE HARNESS (not shown)

68 SCREW,M3x0.5X8MM PAN

8 RIVET, SEALED
DOOR ASSY,OUTER,VH3L SX

58 SCREW,M5x0.8X12MM FLAT
55 HINGE,PIN,DOOR,ADJUSTABLE
56 HINGE,PLATE,DOOR PIN

DOOR, INNER GLASS, VH3L
85 CONNECTOR, 4 POS, POS LOC
33 CABLE HARNESS (not shown)

ASSEMBLY, LED IN-DOOR
CLIP, INNER DOOR GLASS

75 SCREW, M4 X 8MM, PHH
BRACKET, DOOR HANDLE ACCESS

66 NUT, HEX INSERT M4 
97 HANDLE, PENDULUM, LH, NO LED
34 MAGNET, DOOR, AR-7E,BLACK

COVER, MAGNET, INSIDE, SINGLE
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Door Assembly, Left, H3/H3H

11

12

7

14

13

16

2

1

3

5

6

4

8
9

15

10

ID Part No.
1 SC-222
2 5028680
3 1030762
4 SC-465
5 1032072
6 NU-268
7 HD-463
8 MA-257
9 1007699
10 RI-2710
11 5030555
12 SC-461
13 HG-396
14 HG-396
15 5028786
16 CR-462
17 CB-464

1

1 SC-222

10 RI-2710

10

11

11 5030555
12 SC-461

12

13 HG-396

13

14 HG-396

14

15

15 5028786
16 CR-462

16

17 CB-464

2

2 5028680

3

3 1030762

4

4 SC-465

5

5 1032072

6
6 NU-268
7 HD-463

7

8 MA-257

8

9 1007699

9

http://www.partstown.com/alto-shaam/ALTSC-22268?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-46575?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHD-46397?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTMA-25734?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHG-39655?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHG-39656?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-26866?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028680?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5030555?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028786?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1007699?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


DOOR ASSEMBLY, RIGHT, H4/H4H

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

20

D

scription
INGE,PLATE,DOOR PIN
INGE,PIN,DOOR,ADJUSTABLE
CREW,M5x0.8X12MM FLAT
IVET, SEALED
OVER, MAGNET, INSIDE, SINGLE
AGNET, DOOR, AR-7E,BLACK
NER DOOR CLIP LOCK, RH
ANDLE, PENDULUM, LH, NO LED
UT, HEX INSERT M4 
RACKET, DOOR HANDLE ACCESS
CREW, M4 X 8MM, PHH
SSEMBLY, LED IN-DOOR
CREW,M3x0.5X8MM PAN
OOR ASSY,OUTER,VH4R SX
OOR, INNER VH4R
ONNECTOR, 4 POS, POS LOC
ABLE HARNESS (not shown)

INGE,PLATE,DOOR PIN

RACKET, DOOR HANDLE ACCESS
CREW, M4 X 8MM, PHH
SSEMBLY, LED IN-DOOR
CREW,M3x0.5X8MM PAN
OOR ASSY,OUTER,VH4R SX
OOR, INNER VH4R
ONNECTOR, 4 POS, POS LOC
ABLE HARNESS (not shown)

INGE,PIN,DOOR,ADJUSTABLE
CREW,M5x0.8X12MM FLAT
IVET, SEALED
OVER, MAGNET, INSIDE, SINGLE
AGNET, DOOR, AR-7E,BLACK
NER DOOR CLIP LOCK, RH
ANDLE, PENDULUM, LH, NO LED
UT, HEX INSERT M4 
Vector® H Series   ▪   Parts M

oor Assembly, Right, H4/H4H

8

9

14

3

16

1

2

12

10

7

4
6

13

11

5

15

ID Part No. De
1 HG-39656 H
2 HG-39655 H
3 SC-46158 S
4 RI-27108 R
5 1007699 C
6 MA-25734 M
7 1030560 IN
8 HD-46397 H
9 NU-26866 N
10 1031270 B
11 SC-46575 S
12 5028680 A
13 SC-22268 S
14 5030558 D
15 5028681 D
16 CR-46285 C
17 CB-46433 C

1

1 HG-39656 H

10

10 1031270 B

11

11 SC-46575 S

12

12 5028680 A

13

13 SC-22268 S

14

14 5030558 D

15

15 5028681 D
16 CR-46285 C

16

17 CB-46433 C

2 HG-39655 H

2

3 SC-46158 S

3

4 RI-27108 R

4 5

5 1007699 C
6 MA-25734 M

6

7

7 1030560 IN

8

8 HD-46397 H

9

9 NU-26866 N

http://www.partstown.com/alto-shaam/ALTHG-39656?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHG-39655?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRI-27108?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTMA-25734?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHD-46397?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-26866?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-46575?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22268?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1007699?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1030560?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028680?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5030558?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028681?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


DOOR ASSEMBLY, LEFT, H4/H4H

21

No. Description
776 DOOR, INNER GLASS, VH4L
557 DOOR ASSY,OUTER,VH4L SX
2268 SCREW,M3x0.5X8MM PAN
680 ASSEMBLY, LED IN-DOOR
6575 SCREW, M4 X 8MM, PHH
072 BRACKET, DOOR HANDLE ACCESS
6866 NUT, HEX INSERT M4 
6397 HANDLE, PENDULUM, LH, NO LED
762 CLIP, INNER DOOR GLASS
5734 MAGNET, DOOR, AR-7E,BLACK
699 COVER, MAGNET, INSIDE, SINGLE
108 RIVET, SEALED
6158 SCREW,M5x0.8X12MM FLAT
9655 HINGE,PIN,DOOR,ADJUSTABLE
9656 HINGE,PLATE,DOOR PIN
6285 CONNECTOR, 4 POS, POS LOC
6433 CABLE HARNESS (not shown)

776 DOOR, INNER GLASS, VH4L

5734 MAGNET, DOOR, AR-7E,BLACK
699 COVER, MAGNET, INSIDE, SINGLE
108 RIVET, SEALED
6158 SCREW,M5x0.8X12MM FLAT
9655 HINGE,PIN,DOOR,ADJUSTABLE
9656 HINGE,PLATE,DOOR PIN
6285 CONNECTOR, 4 POS, POS LOC
6433 CABLE HARNESS (not shown)

557 DOOR ASSY,OUTER,VH4L SX
2268 SCREW,M3x0.5X8MM PAN
680 ASSEMBLY, LED IN-DOOR
6575 SCREW, M4 X 8MM, PHH
072 BRACKET, DOOR HANDLE ACCESS
6866 NUT, HEX INSERT M4 
6397 HANDLE, PENDULUM, LH, NO LED
762 CLIP, INNER DOOR GLASS
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Door Assembly, Left, H4/H4H

2

8

13

15

14

16

4

3

6

12

7

9

10

5

11

1

ID Part 
1 5028
2 5030
3 SC-2
4 5028
5 SC-4
6 1032
7 NU-2
8 HD-4
9 1030
10 MA-2
11 1007
12 RI-27
13 SC-4
14 HG-3
15 HG-3
16 CR-4
17 CB-4

1

1 5028

10 MA-2

10

11 1007

11

12 RI-27

12

13 SC-4

13

14 HG-3

14

15 HG-3

15

16 CR-4
17 CB-4

2

16

2 5030

3

3 SC-2

4

4 5028

5

5 SC-4

6

6 1032

7

7 NU-2

8

8 HD-4
9 1030

9

http://www.partstown.com/alto-shaam/ALTSC-22268?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-46575?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHD-46397?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTMA-25734?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRI-27108?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHG-39655?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHG-39656?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTCB-46433?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028776?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1007699?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5030557?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028680?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


CONTROL PANEL, ALL MODELS

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

22

C

Description
KIT,REPLACMENT TOUCH PANEL
LCD IB COMBO
KIT,REPLACMENT TOUCH PANEL
LCD IB COMBO
Vector® H Series   ▪   Parts M

ontrol Panel, All Models

2

1

ID Part No.
1 5031487
2 5028850R

1

1 5031487

2

2 5028850R

http://www.partstown.com/alto-shaam/ALT5028850R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5031487?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


ELECTRICAL CHASSIS, H2/H2H, 208-240V, 60HZ, 1PH

23

Description
SPACER, M/F HEX STANDOFF 6MM
NUT, M4, KEPS, ZINC PLATED
WASHER, M4 SPLIT LOCK
SCREW,M4x0.7X8MM PAN
BOARD,CONTROL, FOR VMC
IN-LINE FUSE HOLDER, 5X20MM 150 SERIES
FUSE, 630mA, 250V,FAST ACTING,
RELAY, 240V AC
RELAY,SOLID STATE,DUAL,50A
BRACKET, ELECTRICAL BRACE
CIRCUIT BREAKER, 20A
TERMINAL, SCREWLESS END
THERMOSTAT,AUTO RESET,
JUMPER BAR
TERMINAL, 6mm, ORANGE, SPRING
TERMINAL,10MM END
TERMINAL, GROUND, 35mm
POWER SWITCH,DISCONNECT 60A
KNOB,POWER,INCLUDED W/SWITCH
SHAFT,2" DISCONNECT,SWITCH
SCREW, 8-18 X .480 HEX WASHER
DRIVE, 208-240V TELCO,FLY LEAD
SCREW, M4 X 12MM SEMS
RELAY, 12VDC
JUMPER, 2 POLE
TRANSFORMER,12V OUT,240V IN,
POWER SUPPLY, 12VDC, 100W
JUMPER, 4 POLE
JUMPER, 3 POLE
TERMINAL, END SECTION, SPRING
TERMINAL,GROUND, 6mm,  SPRING
TERMINAL, 6mm, ORANGE, SPRING
T BLOCK, RELAY MOUNT
SPACER, LOCK-IN SUPPRT

SPACER, M/F HEX STANDOFF 6MM

BRACKET, ELECTRICAL BRACE
CIRCUIT BREAKER, 20A
TERMINAL, SCREWLESS END
THERMOSTAT,AUTO RESET,
JUMPER BAR
TERMINAL, 6mm, ORANGE, SPRING
TERMINAL,10MM END
TERMINAL, GROUND, 35mm
POWER SWITCH,DISCONNECT 60A
KNOB,POWER,INCLUDED W/SWITCH

NUT, M4, KEPS, ZINC PLATED

SHAFT,2" DISCONNECT,SWITCH
SCREW, 8-18 X .480 HEX WASHER
DRIVE, 208-240V TELCO,FLY LEAD
SCREW, M4 X 12MM SEMS
RELAY, 12VDC
JUMPER, 2 POLE
TRANSFORMER,12V OUT,240V IN,
POWER SUPPLY, 12VDC, 100W
JUMPER, 4 POLE
JUMPER, 3 POLE

WASHER, M4 SPLIT LOCK

TERMINAL, END SECTION, SPRING
TERMINAL,GROUND, 6mm,  SPRING
TERMINAL, 6mm, ORANGE, SPRING
T BLOCK, RELAY MOUNT
SPACER, LOCK-IN SUPPRT

SCREW,M4x0.7X8MM PAN
BOARD,CONTROL, FOR VMC
IN-LINE FUSE HOLDER, 5X20MM 150 SERIES
FUSE, 630mA, 250V,FAST ACTING,
RELAY, 240V AC
RELAY,SOLID STATE,DUAL,50A
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Electrical Chassis, H2/H2H, 208-240V, 60Hz, 1PH

21

20

19

18

17

15
16

13

22

14

23

10

12

11

26

8

27

33

9

24

25

28

32
31

30
5

29

34

6

7

2 14 3

ID Part No.
1 SP-39373
2 NU-36319
3 WS-22300
4 SC-35729
5 CC-39528R
6 FU-36762
7 FU-46554
8 RE-37725
9 RL-39554
10 5024641
11 FU-39058
12 TM-39606
13 TT-37680
14 TM-37727
15 TM-37660
16 TM-37726
17 TM-47500
18 SW-37630
19 KN-37667
20 LK-37670
21 SC-39147
22 BA-46884R
23 SC-37702
24 RE-37704
25 TM-39585
26 TN-37722
27 BA-46801
28 TM-39583
29 TM-39584
30 TM-39576
31 TM-39579
32 TM-39574
33 TM-37674
34 SP-39372

1

1 SP-39373

10

10 5024641

11

11 FU-39058

12

12 TM-39606
13 TT-37680

13

14 TM-37727

14

15 TM-37660

15

16 TM-37726

16

17 TM-47500

17

18 SW-37630

18

19 KN-37667

19

2

2 NU-36319

20 LK-37670

20

21 SC-39147

21

22 BA-46884R

22

23 SC-37702

23

24 RE-37704

24

25 TM-39585

25

26 TN-37722

26

27 BA-46801

27

28

28 TM-39583

29

29 TM-39584

3

3 WS-22300

30

30 TM-39576

31

31 TM-39579

32

32 TM-39574

33

33 TM-37674

34

34 SP-39372

4

4 SC-35729

5

5 CC-39528R

6

6 FU-36762

7

7 FU-46554

8

8 RE-37725

9

9 RL-39554

http://www.partstown.com/alto-shaam/ALTBA-46884R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFU-36762?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFU-46554?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRE-37725?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRL-39554?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFU-39058?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSW-37630?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRE-37704?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39606?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTT-37680?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-37727?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-37660?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-39147?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTN-37722?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBA-46801?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39576?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39579?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39574?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


ELECTRICAL CHASSIS, H2/H2H, 220-240V, 50/60HZ, 1PH CE

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

24

E

cription
CER, M/F HEX STANDOFF 6MM

REW,M4x0.7X8MM PAN
ARD,CONTROL, FOR VMC
LINE FUSE HOLDER, 5X20MM 150 SERIES
SE, 630mA, 250V,FAST ACTING,
REW, 8-18 X .480 HEX WASHER
KT, WYE FILTER HOLDER
CER, LOCK-IN SUPPRT

E/CAPACITOR
TER, WYE F863 SERIES
CUIT BREAKER, 20A
MINAL, SCREWLESS END

ERMOSTAT,AUTO RESET,
PER BAR

LOCK,DIN,3 POS
MINAL,10MM END
MINAL, GROUND, 35mm

AFT,2" DISCONNECT,SWITCH
OB,POWER,INCLUDED W/SWITCH
WER SWITCH,DISCONNECT 60A
ACKET, ELECTRICAL BRACE
IVE, 208-240V TELCO,FLY LEAD
LAY,SOLID STATE,DUAL,50A
REW, M4 X 12MM SEMS
SHER, FLAT M4 18-8 S/S
LAY, 240V AC
TER, RFI POWER LINE
LAY, 12VDC
ANSFORMER,12V OUT,240V IN,
SHER, M4 SPLIT LOCK
REW,M4x0.7X10MM PAN
WER SUPPLY, 12VDC, 100W

MINAL, END SECTION, SPRING
MINAL, 6mm, ORANGE, SPRING
MINAL,GROUND, 6mm,  SPRING
PER, 4 POLE
PER, 3 POLE
PER, 2 POLE

CER, M/F HEX STANDOFF 6MM

CUIT BREAKER, 20A
MINAL, SCREWLESS END

ERMOSTAT,AUTO RESET,
PER BAR

LOCK,DIN,3 POS
MINAL,10MM END
MINAL, GROUND, 35mm

AFT,2" DISCONNECT,SWITCH
OB,POWER,INCLUDED W/SWITCH
WER SWITCH,DISCONNECT 60A

REW,M4x0.7X8MM PAN

ACKET, ELECTRICAL BRACE
IVE, 208-240V TELCO,FLY LEAD
LAY,SOLID STATE,DUAL,50A
REW, M4 X 12MM SEMS
SHER, FLAT M4 18-8 S/S
LAY, 240V AC
TER, RFI POWER LINE
LAY, 12VDC
ANSFORMER,12V OUT,240V IN,
SHER, M4 SPLIT LOCK

ARD,CONTROL, FOR VMC

REW,M4x0.7X10MM PAN
WER SUPPLY, 12VDC, 100W

MINAL, END SECTION, SPRING
MINAL, 6mm, ORANGE, SPRING
MINAL,GROUND, 6mm,  SPRING
PER, 4 POLE
PER, 3 POLE
PER, 2 POLE

LINE FUSE HOLDER, 5X20MM 150 SERIES
SE, 630mA, 250V,FAST ACTING,
REW, 8-18 X .480 HEX WASHER
KT, WYE FILTER HOLDER
CER, LOCK-IN SUPPRT

E/CAPACITOR
TER, WYE F863 SERIES
Vector® H Series   ▪   Parts M

lectrical Chassis, H2/H2H, 220-240V, 50/60Hz, 1PH CE

18

12

17

15
16

13

19

20

10

14

11
21

8

6

7

9

9A

24

5

4

26

3

22

25

23

29

28

30

37

27

36

33
341

8

2 32

35

31

ID Part No. Des
1 SP-39373 SPA
2 SC-35729 SC
3 CC-39528R BO
4 FU-36762 IN-
5 FU-46554 FU
6 SC-39147 SC
7 1024693 BR
8 SP-39372 SPA
9 BA-39285 WY
9A FI-39227 FIL
10 FU-39058 CIR
11 TM-39606 TER
12 TT-37680 TH
13 TM-37727 JUM
14 TM-37660 T-B
15 TM-37726 TER
16 TM-47500 TER
17 LK-37670 SH
18 KN-37667 KN
19 SW-39228 PO
20 5024641 BR
21 BA-46884R DR
22 RL-39554 RE
23 SC-37702 SC
24 WS-22294 WA
25 RE-37725 RE
26 FI-39226 FIL
27 RE-37704 RE
28 TN-37722 TR
29 WS-22300 WA
30 SC-22273 SC
31 BA-46801 PO
32 TM-39576 TER
33 TM-39574 TER
34 TM-39579 TER
35 TM-39583 JUM
36 TM-39584 JUM
37 TM-39585 JUM

1

1 SP-39373 SPA

10

10 FU-39058 CIR

11

11 TM-39606 TER
12 TT-37680 TH

12

13 TM-37727 JUM

13

14 TM-37660 T-B

14

15 TM-37726 TER

15

16 TM-47500 TER

16

17 LK-37670 SH

17

18 KN-37667 KN

18

19 SW-39228 PO

19

2

2 SC-35729 SC

20 5024641 BR

20

21 BA-46884R DR

21

22

22 RL-39554 RE
23 SC-37702 SC

23

24 WS-22294 WA

24

25 RE-37725 RE

25

26 FI-39226 FIL

26

27 RE-37704 RE

27

28 TN-37722 TR

28

29 WS-22300 WA

29

3

3 CC-39528R BO

30 SC-22273 SC

30

31 BA-46801 PO

31

32

32 TM-39576 TER

33

33 TM-39574 TER

34

34 TM-39579 TER

35

35 TM-39583 JUM

36

36 TM-39584 JUM

37

37 TM-39585 JUM

4

4 FU-36762 IN-

5

5 FU-46554 FU

6

6 SC-39147 SC

7

7 1024693 BR

8

8

8 SP-39372 SPA

9

9 BA-39285 WY

9A

9A FI-39227 FIL

http://www.partstown.com/alto-shaam/ALTCC-39528R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBA-46884R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39606?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-37727?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-37660?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSW-39228?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRL-39554?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTWS-22294?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRE-37725?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTN-37722?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTWS-22300?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBA-46801?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39576?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39574?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39579?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFU-46554?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


ELECTRICAL CHASSIS, H2/H2H, 380-415V, 50/60HZ, 3PH CE

25

iption
ER, M/F HEX STANDOFF 6MM
W,M4x0.7X8MM PAN
D,CONTROL, FOR VMC

NE FUSE HOLDER, 5X20MM 150 SERIES
, 630mA, 250V,FAST ACTING,
W, 8-18 X .480 HEX WASHER
, WYE FILTER HOLDER
ER, LOCK-IN SUPPRT

/CAPACITOR
R, WYE F863 SERIES
UIT BREAKER, 20A
INAL, SCREWLESS END
MOSTAT,AUTO RESET,
ER BAR
CK,DIN,3 POS
INAL,10MM END
INAL, GROUND, 35mm
T,2" DISCONNECT,SWITCH
,POWER,INCLUDED W/SWITCH

ER SWITCH,DISCONNECT 60A
KET, ELECTRICAL BRACE

E, 208-240V TELCO,FLY LEAD
Y,SOLID STATE,DUAL,50A
W, M4 X 12MM SEMS

HER, FLAT M4 18-8 S/S
Y, 240V AC
R, RFI POWER LINE
Y, 12VDC
SFORMER,12V OUT,240V IN,

HER, M4 SPLIT LOCK
W,M4x0.7X10MM PAN

ER SUPPLY, 12VDC, 100W
INAL, END SECTION, SPRING
INAL, 6mm, ORANGE, SPRING
INAL,GROUND, 6mm,  SPRING
ER, 4 POLE
ER, 3 POLE
ER, 2 POLE

ER, M/F HEX STANDOFF 6MM

UIT BREAKER, 20A
INAL, SCREWLESS END
MOSTAT,AUTO RESET,
ER BAR
CK,DIN,3 POS
INAL,10MM END
INAL, GROUND, 35mm
T,2" DISCONNECT,SWITCH
,POWER,INCLUDED W/SWITCH

ER SWITCH,DISCONNECT 60A

W,M4x0.7X8MM PAN

KET, ELECTRICAL BRACE
E, 208-240V TELCO,FLY LEAD
Y,SOLID STATE,DUAL,50A
W, M4 X 12MM SEMS

HER, FLAT M4 18-8 S/S
Y, 240V AC
R, RFI POWER LINE
Y, 12VDC
SFORMER,12V OUT,240V IN,

HER, M4 SPLIT LOCK

D,CONTROL, FOR VMC

W,M4x0.7X10MM PAN
ER SUPPLY, 12VDC, 100W
INAL, END SECTION, SPRING
INAL, 6mm, ORANGE, SPRING
INAL,GROUND, 6mm,  SPRING
ER, 4 POLE
ER, 3 POLE
ER, 2 POLE

NE FUSE HOLDER, 5X20MM 150 SERIES
, 630mA, 250V,FAST ACTING,
W, 8-18 X .480 HEX WASHER
, WYE FILTER HOLDER
ER, LOCK-IN SUPPRT

/CAPACITOR
R, WYE F863 SERIES
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Electrical Chassis, H2/H2H, 380-415V, 50/60Hz, 3PH CE

18

12

17

15
16

13

19

20

10

14

11
21

8

6

7

9

9A

24

5

4

26

3

22

25

23

29

28

30

37

27

36

33
341

8

2 32

35

31

ID Part No. Descr
1 SP-39373 SPAC
2 SC-35729 SCRE
3 CC-39528R BOAR
4 FU-36762 IN-LI
5 FU-46554 FUSE
6 SC-39147 SCRE
7 1024693 BRKT
8 SP-39372 SPAC
9 BA-39285 WYE
9A FI-39227 FILTE
10 FU-39058 CIRC
11 TM-39606 TERM
12 TT-37680 THER
13 TM-37727 JUMP
14 TM-37660 T-BLO
15 TM-37726 TERM
16 TM-47500 TERM
17 LK-37670 SHAF
18 KN-37667 KNOB
19 SW-39228 POW
20 5024641 BRAC
21 BA-46884R DRIV
22 RL-39554 RELA
23 SC-37702 SCRE
24 WS-22294 WAS
25 RE-37725 RELA
26 FI-39226 FILTE
27 RE-37704 RELA
28 TN-37722 TRAN
29 WS-22300 WAS
30 SC-22273 SCRE
31 BA-46801 POW
32 TM-39576 TERM
33 TM-39574 TERM
34 TM-39579 TERM
35 TM-39583 JUMP
36 TM-39584 JUMP
37 TM-39585 JUMP

1

1 SP-39373 SPAC

10

10 FU-39058 CIRC

11

11 TM-39606 TERM
12 TT-37680 THER

12

13 TM-37727 JUMP

13

14 TM-37660 T-BLO

14

15 TM-37726 TERM

15

16 TM-47500 TERM

16

17 LK-37670 SHAF

17

18 KN-37667 KNOB

18

19 SW-39228 POW

19

2

2 SC-35729 SCRE

20 5024641 BRAC

20

21 BA-46884R DRIV

21

22

22 RL-39554 RELA
23 SC-37702 SCRE

23

24 WS-22294 WAS

24

25 RE-37725 RELA

25

26 FI-39226 FILTE

26

27 RE-37704 RELA

27

28 TN-37722 TRAN

28

29 WS-22300 WAS

29

3

3 CC-39528R BOAR

30 SC-22273 SCRE

30

31 BA-46801 POW

31

32

32 TM-39576 TERM

33

33 TM-39574 TERM

34

34 TM-39579 TERM

35

35 TM-39583 JUMP

36

36 TM-39584 JUMP

37

37 TM-39585 JUMP

4

4 FU-36762 IN-LI

5

5 FU-46554 FUSE

6

6 SC-39147 SCRE

7

7 1024693 BRKT

8

8

8 SP-39372 SPAC

9

9 BA-39285 WYE

9A

9A FI-39227 FILTE

http://www.partstown.com/alto-shaam/ALTCC-39528R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBA-46884R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-39147?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-37702?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTWS-22294?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTN-37722?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22273?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFU-39058?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39606?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTT-37680?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-37727?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTKN-37667?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSW-39228?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRL-39554?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRE-37704?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBA-46801?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39574?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39579?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFU-36762?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFU-46554?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


ELECTRICAL CHASSIS, H3/H3H, 208-240V, 60HZ, 1PH

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

26

E

escription
PACER, M/F HEX STANDOFF 6MM
CREW,M4x0.7X8MM PAN
ASHER, M4 SPLIT LOCK
OARD,CONTROL, FOR VMC
USE, 630mA, 250V,FAST ACTING,
-LINE FUSE HOLDER, 5X20MM 150 SERIES

ELAY, 12VDC
IRCUIT BREAKER, 20A
ERMINAL, SCREWLESS END
HERMOSTAT,AUTO RESET,
BLOCK,DIN,3 POS
ERMINAL,10MM END

MPER BAR
ERMINAL, GROUND, 35mm
NOB,POWER,INCLUDED W/SWITCH
HAFT,2" DISCONNECT,SWITCH
OWER SWITCH,DISCONNECT 60A
CREW, 8-18 X .480 HEX WASHER
RACKET, ELECTRICAL BRACE
RIVE, 208-240V TELCO,FLY LEAD
CREW, M4 X 12MM SEMS
ELAY,SOLID STATE,DUAL,50A
ELAY, 240V AC
RANSFORMER,12V OUT,240V IN,
ERMINAL, 6mm, ORANGE, SPRING
OWER SUPPLY, 12VDC, 100W

MPER, 2 POLE
MPER, 4 POLE
MPER, 3 POLE

ERMINAL, END SECTION, SPRING
ERMINAL,GROUND, 6mm,  SPRING
PACER, LOCK-IN SUPPRT

PACER, M/F HEX STANDOFF 6MM

HERMOSTAT,AUTO RESET,
BLOCK,DIN,3 POS
ERMINAL,10MM END

MPER BAR
ERMINAL, GROUND, 35mm
NOB,POWER,INCLUDED W/SWITCH
HAFT,2" DISCONNECT,SWITCH
OWER SWITCH,DISCONNECT 60A
CREW, 8-18 X .480 HEX WASHER
RACKET, ELECTRICAL BRACE

CREW,M4x0.7X8MM PAN

RIVE, 208-240V TELCO,FLY LEAD
CREW, M4 X 12MM SEMS
ELAY,SOLID STATE,DUAL,50A
ELAY, 240V AC
RANSFORMER,12V OUT,240V IN,
ERMINAL, 6mm, ORANGE, SPRING
OWER SUPPLY, 12VDC, 100W

MPER, 2 POLE
MPER, 4 POLE
MPER, 3 POLE

ASHER, M4 SPLIT LOCK

ERMINAL, END SECTION, SPRING
ERMINAL,GROUND, 6mm,  SPRING
PACER, LOCK-IN SUPPRT

OARD,CONTROL, FOR VMC
USE, 630mA, 250V,FAST ACTING,
-LINE FUSE HOLDER, 5X20MM 150 SERIES

ELAY, 12VDC
IRCUIT BREAKER, 20A
ERMINAL, SCREWLESS END
Vector® H Series   ▪   Parts M

lectrical Chassis, H3/H3H, 208-240V, 60Hz, 1PH

18

1615 17

10

14

1211
13

19

20

9
8

21

23

24

7

22

6
25

4

5

272831 30 29

26

3212

3

ID Part No. D
1 SP-39373 S
2 SC-35729 S
3 WS-22300 W
4 CC-39528R B
5 FU-46554 F
6 FU-36762 IN
7 RE-37704 R
8 FU-39058 C
9 TM-39606 T
10 TT-37680 T
11 TM-37660 T-
12 TM-37726 T
13 TM-37727 JU
14 TM-47500 T
15 KN-37667 K
16 LK-37670 S
17 SW-37630 P
18 SC-39147 S
19 5024641 B
20 BA-46884R D
21 SC-37702 S
22 RL-39554 R
23 RE-37725 R
24 TN-37722 T
25 TM-39574 T
26 BA-46801 P
27 TM-39585 JU
28 TM-39583 JU
29 TM-39584 JU
30 TM-39576 T
31 TM-39579 T
32 SP-39372 S

1

1 SP-39373 S

10 TT-37680 T

10

11 TM-37660 T-

11

12 TM-37726 T

12

13 TM-37727 JU

13

14 TM-47500 T

14

15 KN-37667 K

15

16 LK-37670 S

16

17 SW-37630 P

17

18 SC-39147 S

18

19 5024641 B

19

2

2 SC-35729 S

20 BA-46884R D

20

21 SC-37702 S

21

22 RL-39554 R

22

23

23 RE-37725 R
24 TN-37722 T

24

25 TM-39574 T

25

26

26 BA-46801 P

27

27 TM-39585 JU

28

28 TM-39583 JU

29

29 TM-39584 JU

3

3 WS-22300 W

30

30 TM-39576 T

31

31 TM-39579 T

32

32 SP-39372 S
4

4 CC-39528R B

5

5 FU-46554 F

6

6 FU-36762 IN

7

7 RE-37704 R

8

8 FU-39058 C
9 TM-39606 T

9

http://www.partstown.com/alto-shaam/ALTWS-22300?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFU-46554?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFU-39058?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39606?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-37660?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-37727?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTKN-37667?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSW-37630?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-39147?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39574?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39576?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39579?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


ELECTRICAL CHASSIS, H3/H3H, 220-240V, 60HZ, 3PH

27

scription
ACER, LOCK-IN SUPPRT

ASHER, M4 SPLIT LOCK
ACER, M/F HEX STANDOFF 6MM

UT, M4, KEPS, ZINC PLATED
ARD,CONTROL, FOR VMC

-LINE FUSE HOLDER, 5X20MM 150 SERIES
SE, 630mA, 250V,FAST ACTING,
REW,M4x0.7X8MM PAN
REW, M4 X 12MM SEMS

RIVE, 208-240V TELCO,FLY LEAD
IRCUIT BREAKER, 20A
RMINAL, SCREWLESS END
ACKET, ELECTRICAL BRACE
REW, 8-18 X .480 HEX WASHER
ERMOSTAT,AUTO RESET,
RMINAL, 10mm, ORANGE, SPRING
RMINAL,10MM END
MPER BAR
RMINAL, GROUND, 35mm
OB,POWER,INCLUDED W/SWITCH
AFT,2" DISCONNECT,SWITCH
WER SWITCH,DISCONNECT 60A
RMINAL, 6mm, ORANGE, SPRING
RMINAL, END SECTION, SPRING

ELAY,SOLID STATE,DUAL,50A
ELAY, 240V AC
BLOCK, RELAY MOUNT
ANSFORMER,12V OUT,240V IN,
WER SUPPLY, 12VDC, 100W
MPER, 2 POLE
MPER, 4 POLE
RMINAL,GROUND, 6mm,  SPRING

ELAY, 12VDC

ACER, LOCK-IN SUPPRT

RIVE, 208-240V TELCO,FLY LEAD
IRCUIT BREAKER, 20A
RMINAL, SCREWLESS END
ACKET, ELECTRICAL BRACE
REW, 8-18 X .480 HEX WASHER
ERMOSTAT,AUTO RESET,
RMINAL, 10mm, ORANGE, SPRING
RMINAL,10MM END
MPER BAR
RMINAL, GROUND, 35mm

ASHER, M4 SPLIT LOCK

OB,POWER,INCLUDED W/SWITCH
AFT,2" DISCONNECT,SWITCH
WER SWITCH,DISCONNECT 60A
RMINAL, 6mm, ORANGE, SPRING
RMINAL, END SECTION, SPRING

ELAY,SOLID STATE,DUAL,50A
ELAY, 240V AC
BLOCK, RELAY MOUNT
ANSFORMER,12V OUT,240V IN,
WER SUPPLY, 12VDC, 100W

ACER, M/F HEX STANDOFF 6MM

MPER, 2 POLE
MPER, 4 POLE
RMINAL,GROUND, 6mm,  SPRING

ELAY, 12VDC

UT, M4, KEPS, ZINC PLATED
ARD,CONTROL, FOR VMC

-LINE FUSE HOLDER, 5X20MM 150 SERIES
SE, 630mA, 250V,FAST ACTING,
REW,M4x0.7X8MM PAN
REW, M4 X 12MM SEMS
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Electrical Chassis, H3/H3H, 220-240V, 60Hz, 3PH

2120

15

13

19

14

2217
16

18

23

24

13

9

12

10

11

28

27

9

8

26

33

25

30

32

5

31

29

6

1

7

4 3 2

ID Part No. De
1 SP-39372 SP
2 WS-22300 W
3 SP-39373 SP
4 NU-36319 N
5 CC-39528R BO
6 FU-36762 IN
7 FU-46554 FU
8 SC-35729 SC
9 SC-37702 SC
10 BA-46884R D
11 FU-39058 C
12 TM-39606 TE
13 5024641 BR
14 SC-39147 SC
15 TT-37680 TH
16 TM-37660 TE
17 TM-37726 TE
18 TM-37727 JU
19 TM-47500 TE
20 KN-37667 KN
21 LK-37670 SH
22 SW-37630 PO
23 TM-39574 TE
24 TM-39576 TE
25 RL-39554 R
26 RE-37725 R
27 TM-37674 T 
28 TN-37722 TR
29 BA-46801 PO
30 TM-39585 JU
31 TM-39583 JU
32 TM-39579 TE
33 RE-37704 R

1

1 SP-39372 SP

10

10 BA-46884R D
11 FU-39058 C11

12 TM-39606 TE

12

13 5024641 BR

13 13

14 SC-39147 SC

14

15 TT-37680 TH

15

16 TM-37660 TE

16

17 TM-37726 TE

17

18 TM-37727 JU

18

19 TM-47500 TE

19

2

2 WS-22300 W

20 KN-37667 KN

20

21 LK-37670 SH

21

22 SW-37630 PO

22

23 TM-39574 TE

23

24 TM-39576 TE

24

25 RL-39554 R

25

26 RE-37725 R

26

27 TM-37674 T 

27

28 TN-37722 TR

28

29 BA-46801 PO

29

3

3 SP-39373 SP

30

30 TM-39585 JU

31

31 TM-39583 JU

32

32 TM-39579 TE

33

33 RE-37704 R

4

4 NU-36319 N

5

5 CC-39528R BO

6

6 FU-36762 IN

7

7 FU-46554 FU

8

8 SC-35729 SC

9

9 9 SC-37702 SC

http://www.partstown.com/alto-shaam/ALTBA-46884R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTKN-37667?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSW-37630?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRL-39554?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTN-37722?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBA-46801?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-39147?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFU-36762?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


ELECTRICAL CHASSIS, H3/H3H, 220-240V, 50/60HZ, 1PH CE

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

28

E

iption
ER, M/F HEX STANDOFF 6MM
W,M4x0.7X8MM PAN
ER, M4 SPLIT LOCK
D,CONTROL, FOR VMC
, 630mA, 250V,FAST ACTING,
E FUSE HOLDER, 5X20MM 150 SERIES
W, 8-18 X .480 HEX WASHER
, WYE FILTER HOLDER
R, WYE F863 SERIES
IT BREAKER, 20A

INAL, SCREWLESS END
MOSTAT,AUTO RESET,
INAL, 10mm, ORANGE, SPRING
ER BAR
INAL,10MM END
INAL, GROUND, 35mm
,POWER,INCLUDED W/SWITCH
T,2" DISCONNECT,SWITCH
R SWITCH,DISCONNECT 60A
INAL, END SECTION, SPRING
, 208-240V TELCO,FLY LEAD
W, M4 X 12MM SEMS
Y,SOLID STATE,DUAL,50A
R, RFI POWER LINE
ER, FLAT M4 18-8 S/S
W,M4x0.7X10MM PAN
SFORMER,12V OUT,240V IN,
Y, 240V AC
Y, 12VDC
R SUPPLY, 12VDC, 100W

ER, 2 POLE
INAL, 6mm, ORANGE, SPRING
ER, 4 POLE
ER, 3 POLE
INAL,GROUND, 6mm,  SPRING
ER, LOCK-IN SUPPRT
KET, ELECTRICAL BRACE

ER, M/F HEX STANDOFF 6MM

IT BREAKER, 20A
INAL, SCREWLESS END
MOSTAT,AUTO RESET,
INAL, 10mm, ORANGE, SPRING
ER BAR
INAL,10MM END
INAL, GROUND, 35mm
,POWER,INCLUDED W/SWITCH
T,2" DISCONNECT,SWITCH
R SWITCH,DISCONNECT 60A

W,M4x0.7X8MM PAN

INAL, END SECTION, SPRING
, 208-240V TELCO,FLY LEAD
W, M4 X 12MM SEMS
Y,SOLID STATE,DUAL,50A
R, RFI POWER LINE
ER, FLAT M4 18-8 S/S
W,M4x0.7X10MM PAN
SFORMER,12V OUT,240V IN,
Y, 240V AC
Y, 12VDC

ER, M4 SPLIT LOCK

R SUPPLY, 12VDC, 100W
ER, 2 POLE
INAL, 6mm, ORANGE, SPRING
ER, 4 POLE
ER, 3 POLE
INAL,GROUND, 6mm,  SPRING
ER, LOCK-IN SUPPRT
KET, ELECTRICAL BRACE

D,CONTROL, FOR VMC
, 630mA, 250V,FAST ACTING,
E FUSE HOLDER, 5X20MM 150 SERIES
W, 8-18 X .480 HEX WASHER
, WYE FILTER HOLDER
R, WYE F863 SERIES
Vector® H Series   ▪   Parts M

lectrical Chassis, H3/H3H, 220-240V, 50/60Hz, 1PH CE

18
17

12

16

19

21

15

22

13
14

20

37
10

7

10
11

26

25

8

9

27

24

28

23

29

30

32

31

35

33

4

34

6

361

5

2

3

ID Part No. Descr
1 SP-39373 SPAC
2 SC-35729 SCRE
3 WS-22300 WASH
4 CC-39528R BOAR
5 FU-46554 FUSE
6 FU-36762 IN-LIN
7 SC-39147 SCRE
8 1024693 BRKT
9 FI-39227 FILTE
10 FU-39058 CIRCU
11 TM-39606 TERM
12 TT-37680 THER
13 TM-37660 TERM
14 TM-37727 JUMP
15 TM-37726 TERM
16 TM-47500 TERM
17 KN-37667 KNOB
18 LK-37670 SHAF
19 SW-39228 POWE
20 TM-39576 TERM
21 BA-46884R DRIVE
22 SC-37702 SCRE
23 RL-39554 RELA
24 FI-39226 FILTE
25 WS-22294 WASH
26 SC-22273 SCRE
27 TN-37722 TRAN
28 RE-37725 RELA
29 RE-37704 RELA
30 BA-46801 POWE
31 TM-39585 JUMP
32 TM-39574 TERM
33 TM-39583 JUMP
34 TM-39584 JUMP
35 TM-39579 TERM
36 SP-39372 SPAC
37 5024641 BRAC

1

1 SP-39373 SPAC
10

10 FU-39058 CIRCU

10

11 TM-39606 TERM

11

12 TT-37680 THER

12

13 TM-37660 TERM

13

14 TM-37727 JUMP

14

15 TM-37726 TERM

15

16 TM-47500 TERM

16

17 KN-37667 KNOB

17

18 LK-37670 SHAF

18

19 SW-39228 POWE

19

2

2 SC-35729 SCRE

20 TM-39576 TERM

20

21 BA-46884R DRIVE

21

22 SC-37702 SCRE

22

23

23 RL-39554 RELA

24

24 FI-39226 FILTE
25 WS-22294 WASH

25

26 SC-22273 SCRE

26

27 TN-37722 TRAN

27

28 RE-37725 RELA

28

29 RE-37704 RELA
29

3

3 WS-22300 WASH

30
30 BA-46801 POWE

31

31 TM-39585 JUMP

32

32 TM-39574 TERM

33

33 TM-39583 JUMP

34

34 TM-39584 JUMP

35

35 TM-39579 TERM

36

36 SP-39372 SPAC
37 5024641 BRAC

37

4

4 CC-39528R BOAR

5

5 FU-46554 FUSE

6

6 FU-36762 IN-LIN

7

7 SC-39147 SCRE

8

8 1024693 BRKT

9

9 FI-39227 FILTE

http://www.partstown.com/alto-shaam/ALTCC-39528R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-37660?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-37727?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39576?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRE-37725?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRE-37704?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39574?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39579?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSW-39228?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-37702?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22273?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBA-46801?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFU-46554?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFU-36762?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-39147?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


ELECTRICAL CHASSIS, H3/H3H, 380-415V, 50/60HZ, 3PH CE

29

Description
SPACER, M/F HEX STANDOFF 6MM
SCREW,M4x0.7X8MM PAN
WASHER, M4 SPLIT LOCK
BOARD,CONTROL, FOR VMC
FUSE, 630mA, 250V,FAST ACTING,
IN-LINE FUSE HOLDER, 5X20MM 150 SERIES
SCREW, 8-18 X .480 HEX WASHER
BRKT, WYE FILTER HOLDER
FILTER, WYE F863 SERIES
CIRCUIT BREAKER, 20A
TERMINAL, SCREWLESS END
THERMOSTAT,AUTO RESET,
TERMINAL, 10mm, ORANGE, SPRING
JUMPER BAR
TERMINAL,10MM END
TERMINAL, GROUND, 35mm
KNOB,POWER,INCLUDED W/SWITCH
SHAFT,2" DISCONNECT,SWITCH
POWER SWITCH,DISCONNECT 60A
TERMINAL, END SECTION, SPRING
DRIVE, 208-240V TELCO,FLY LEAD
SCREW, M4 X 12MM SEMS
RELAY,SOLID STATE,DUAL,50A
FILTER, RFI POWER LINE
WASHER, FLAT M4 18-8 S/S
SCREW,M4x0.7X10MM PAN
TRANSFORMER,12V OUT,240V IN,
RELAY, 240V AC
RELAY, 12VDC
POWER SUPPLY, 12VDC, 100W
JUMPER, 2 POLE
TERMINAL, 6mm, ORANGE, SPRING
JUMPER, 4 POLE
JUMPER, 3 POLE
TERMINAL,GROUND, 6mm,  SPRING
SPACER, LOCK-IN SUPPRT
BRACKET, ELECTRICAL BRACE

SPACER, M/F HEX STANDOFF 6MM

CIRCUIT BREAKER, 20A
TERMINAL, SCREWLESS END
THERMOSTAT,AUTO RESET,
TERMINAL, 10mm, ORANGE, SPRING
JUMPER BAR
TERMINAL,10MM END
TERMINAL, GROUND, 35mm
KNOB,POWER,INCLUDED W/SWITCH
SHAFT,2" DISCONNECT,SWITCH
POWER SWITCH,DISCONNECT 60A

SCREW,M4x0.7X8MM PAN

TERMINAL, END SECTION, SPRING
DRIVE, 208-240V TELCO,FLY LEAD
SCREW, M4 X 12MM SEMS
RELAY,SOLID STATE,DUAL,50A
FILTER, RFI POWER LINE
WASHER, FLAT M4 18-8 S/S
SCREW,M4x0.7X10MM PAN
TRANSFORMER,12V OUT,240V IN,
RELAY, 240V AC
RELAY, 12VDC

WASHER, M4 SPLIT LOCK

POWER SUPPLY, 12VDC, 100W
JUMPER, 2 POLE
TERMINAL, 6mm, ORANGE, SPRING
JUMPER, 4 POLE
JUMPER, 3 POLE
TERMINAL,GROUND, 6mm,  SPRING
SPACER, LOCK-IN SUPPRT
BRACKET, ELECTRICAL BRACE

BOARD,CONTROL, FOR VMC
FUSE, 630mA, 250V,FAST ACTING,
IN-LINE FUSE HOLDER, 5X20MM 150 SERIES
SCREW, 8-18 X .480 HEX WASHER
BRKT, WYE FILTER HOLDER
FILTER, WYE F863 SERIES
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Electrical Chassis, H3/H3H, 380-415V, 50/60Hz, 3PH CE

18
17

12

16

19

21

15

22

13
14

20

37
10

7

10
11

26

25

8

9

27

24

28

23

29

30

32

31

35

33

4

34

6

361

5

2

3

ID Part No.
1 SP-39373
2 SC-35729
3 WS-22300
4 CC-39528R
5 FU-46554
6 FU-36762
7 SC-39147
8 1024693
9 FI-39227
10 FU-39058
11 TM-39606
12 TT-37680
13 TM-37660
14 TM-37727
15 TM-37726
16 TM-47500
17 KN-37667
18 LK-37670
19 SW-39228
20 TM-39576
21 BA-46884R
22 SC-37702
23 RL-39554
24 FI-39226
25 WS-22294
26 SC-22273
27 TN-37722
28 RE-37725
29 RE-37704
30 BA-46801
31 TM-39585
32 TM-39574
33 TM-39583
34 TM-39584
35 TM-39579
36 SP-39372
37 5024641

1

1 SP-39373
10

10 FU-39058

10

11 TM-39606

11

12 TT-37680

12

13 TM-37660

13

14 TM-37727

14

15 TM-37726

15

16 TM-47500

16

17 KN-37667

17

18 LK-37670

18

19 SW-39228

19

2

2 SC-35729

20 TM-39576

20

21 BA-46884R

21

22 SC-37702

22

23

23 RL-39554

24

24 FI-39226
25 WS-22294

25

26 SC-22273

26

27 TN-37722

27

28 RE-37725

28

29 RE-37704
29

3

3 WS-22300

30
30 BA-46801

31

31 TM-39585

32

32 TM-39574

33

33 TM-39583

34

34 TM-39584

35

35 TM-39579

36

36 SP-39372
37 5024641

37

4

4 CC-39528R

5

5 FU-46554

6

6 FU-36762

7

7 SC-39147

8

8 1024693

9

9 FI-39227

http://www.partstown.com/alto-shaam/ALTBA-46884R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTCC-39528R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39606?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-37660?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-37727?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTKN-37667?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39576?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRL-39554?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRE-37725?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRE-37704?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39574?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39579?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSW-39228?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFU-46554?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFU-36762?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


ELECTRICAL CHASSIS, H4/H4H, 208-240V, 60HZ, 3PH

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

30

E

F HEX STANDOFF 6MM
4 SPLIT LOCK
0.7X8MM PAN
TROL, FOR VMC

A, 250V,FAST ACTING,
E HOLDER, 5X20MM 150 SERIES
 X 12MM SEMS
240V TELCO,FLY LEAD
EAKER, 20A
SCREWLESS END
LECTRICAL BRACE
8 X .480 HEX WASHER
18 X 1/2", PHIL, PAN
T,AUTO RESET,

10mm, ORANGE, SPRING
GROUND, 35mm
SCONNECT,SWITCH
R,INCLUDED W/SWITCH

ITCH,DISCONNECT 60A
D STATE,DUAL,50A
 AC
C
ER,12V OUT,240V IN,

PLY, 12VDC, 100W
6mm, ORANGE, SPRING
ROUND, 6mm,  SPRING
OLE
OLE
OLE
LAY MOUNT

0MM END
R
END SECTION, SPRING
CK-IN SUPPRT

F HEX STANDOFF 6MM

SCREWLESS END
LECTRICAL BRACE
8 X .480 HEX WASHER
18 X 1/2", PHIL, PAN
T,AUTO RESET,

10mm, ORANGE, SPRING
GROUND, 35mm
SCONNECT,SWITCH
R,INCLUDED W/SWITCH

ITCH,DISCONNECT 60A

4 SPLIT LOCK

D STATE,DUAL,50A
 AC
C
ER,12V OUT,240V IN,

PLY, 12VDC, 100W
6mm, ORANGE, SPRING
ROUND, 6mm,  SPRING
OLE
OLE
OLE

0.7X8MM PAN

LAY MOUNT
0MM END
R
END SECTION, SPRING
CK-IN SUPPRT

TROL, FOR VMC
A, 250V,FAST ACTING,
E HOLDER, 5X20MM 150 SERIES
 X 12MM SEMS
240V TELCO,FLY LEAD
EAKER, 20A
Vector® H Series   ▪   Parts M

lectrical Chassis, H4/H4H, 208-240V, 60Hz, 3PH

19
17

18

13

16

14

12

10

15
31

3211

10

9

7

8

20

34

21

30

23

22

33

6

29

4

5

27

25

26

24

28

1

3

2

ID Part No. Description
1 SP-39373 SPACER, M/
2 WS-22300 WASHER, M
3 SC-35729 SCREW,M4x
4 CC-39528R BOARD,CON
5 FU-46554 FUSE, 630m
6 FU-36762 IN-LINE FUS
7 SC-37702 SCREW, M4
8 BA-46884R DRIVE, 208-
9 FU-39058 CIRCUIT BR
10 TM-39606 TERMINAL, 
11 5024641 BRACKET, E
12 SC-39147 SCREW, 8-1
13 SC-38693 SCREW, #8-
14 TT-37680 THERMOSTA
15 TM-37660 TERMINAL, 
16 TM-47500 TERMINAL, 
17 LK-37670 SHAFT,2" DI
18 KN-37667 KNOB,POWE
19 SW-37630 POWER SW
20 RL-39554 RELAY,SOLI
21 RE-37725 RELAY, 240V
22 RE-37704 RELAY, 12VD
23 TN-37722 TRANSFORM
24 BA-46801 POWER SUP
25 TM-39574 TERMINAL, 
26 TM-39579 TERMINAL,G
27 TM-39582 JUMPER, 5 P
28 TM-39584 JUMPER, 3 P
29 TM-39585 JUMPER, 2 P
30 TM-37674 T BLOCK, RE
31 TM-37726 TERMINAL,1
32 TM-37727 JUMPER BA
33 TM-39576 TERMINAL, 
34 SP-39372 SPACER, LO

1

1 SP-39373 SPACER, M/

10 TM-39606 TERMINAL, 10

10

11 5024641 BRACKET, E

11

12 SC-39147 SCREW, 8-1

12

13 SC-38693 SCREW, #8-

13

14 TT-37680 THERMOSTA

14

15 TM-37660 TERMINAL, 

15

16 TM-47500 TERMINAL, 

16

17 LK-37670 SHAFT,2" DI

17

18 KN-37667 KNOB,POWE

18

19 SW-37630 POWER SW

19

2

2 WS-22300 WASHER, M

20 RL-39554 RELAY,SOLI

20

21 RE-37725 RELAY, 240V

21

22

22 RE-37704 RELAY, 12VD
23 TN-37722 TRANSFORM

23

24

24 BA-46801 POWER SUP

25

25 TM-39574 TERMINAL, 

26

26 TM-39579 TERMINAL,G

27

27 TM-39582 JUMPER, 5 P

28

28 TM-39584 JUMPER, 3 P

29

29 TM-39585 JUMPER, 2 P

3

3 SC-35729 SCREW,M4x

30

30 TM-37674 T BLOCK, RE
31 TM-37726 TERMINAL,1

31

32 TM-37727 JUMPER BA

32

33

33 TM-39576 TERMINAL, 
34 SP-39372 SPACER, LO

34

4

4 CC-39528R BOARD,CON

5

5 FU-46554 FUSE, 630m

6

6 FU-36762 IN-LINE FUS

7

7 SC-37702 SCREW, M4

8

8 BA-46884R DRIVE, 208-

9

9 FU-39058 CIRCUIT BR

http://www.partstown.com/alto-shaam/ALTCC-39528R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTWS-22300?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFU-46554?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFU-36762?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-37702?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFU-39058?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-39147?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-38693?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTKN-37667?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRL-39554?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRE-37725?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRE-37704?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTN-37722?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


ELECTRICAL CHASSIS, H4/H4H, 380-415V, 50/60HZ, 3PH CE

31

Description
WASHER, M4 SPLIT LOCK
SPACER, M/F HEX STANDOFF 6MM
SCREW,M4x0.7X8MM PAN
BOARD,CONTROL, FOR VMC
IN-LINE FUSE HOLDER, 5X20MM 150 SERIES
FUSE, 630mA, 250V,FAST ACTING,
SCREW, M4 X 12MM SEMS
DRIVE, 208-240V TELCO,FLY LEAD
SCREW, 8-18 X .480 HEX WASHER
BRKT, WYE FILTER HOLDER
SPACER, LOCK-IN SUPPRT
FILTER, WYE F863 SERIES
CIRCUIT BREAKER, 20A
TERMINAL, SCREWLESS END
BRACKET, ELECTRICAL BRACE
THERMOSTAT,AUTO RESET,
SCREW, #8-18 X 1/2", PHIL, PAN
TERMINAL,10MM END
TERMINAL, GROUND, 35mm
JUMPER BAR
TERMINAL, 6mm, ORANGE, SPRING
KNOB,POWER,INCLUDED W/SWITCH
SHAFT,2" DISCONNECT,SWITCH
POWER SWITCH,DISCONNECT 60A
RELAY,SOLID STATE,DUAL,50A
RELAY, 240V AC
WASHER, FLAT M4 18-8 S/S
FILTER, RFI POWER LINE
TRANSFORMER,12V OUT,240V IN,
SCREW,M4x0.7X10MM PAN
POWER SUPPLY, 12VDC, 100W
T BLOCK, RELAY MOUNT
RELAY, 12VDC
TERMINAL, END SECTION, SPRING
JUMPER, 2 POLE
JUMPER, 5 POLE
JUMPER, 3 POLE
TERMINAL,GROUND, 6mm,  SPRING
TERMINAL, 6mm, ORANGE, SPRING

WASHER, M4 SPLIT LOCK

BRKT, WYE FILTER HOLDER
SPACER, LOCK-IN SUPPRT
FILTER, WYE F863 SERIES
CIRCUIT BREAKER, 20A
TERMINAL, SCREWLESS END
BRACKET, ELECTRICAL BRACE
THERMOSTAT,AUTO RESET,
SCREW, #8-18 X 1/2", PHIL, PAN
TERMINAL,10MM END

SPACER, M/F HEX STANDOFF 6MM

TERMINAL, GROUND, 35mm
JUMPER BAR
TERMINAL, 6mm, ORANGE, SPRING
KNOB,POWER,INCLUDED W/SWITCH
SHAFT,2" DISCONNECT,SWITCH
POWER SWITCH,DISCONNECT 60A
RELAY,SOLID STATE,DUAL,50A
RELAY, 240V AC
WASHER, FLAT M4 18-8 S/S
FILTER, RFI POWER LINE

SCREW,M4x0.7X8MM PAN

TRANSFORMER,12V OUT,240V IN,
SCREW,M4x0.7X10MM PAN
POWER SUPPLY, 12VDC, 100W
T BLOCK, RELAY MOUNT
RELAY, 12VDC
TERMINAL, END SECTION, SPRING
JUMPER, 2 POLE
JUMPER, 5 POLE
JUMPER, 3 POLE
TERMINAL,GROUND, 6mm,  SPRING

BOARD,CONTROL, FOR VMC

TERMINAL, 6mm, ORANGE, SPRING

IN-LINE FUSE HOLDER, 5X20MM 150 SERIES
FUSE, 630mA, 250V,FAST ACTING,
SCREW, M4 X 12MM SEMS
DRIVE, 208-240V TELCO,FLY LEAD
SCREW, 8-18 X .480 HEX WASHER
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Electrical Chassis, H4/H4H, 380-415V, 50/60Hz, 3PH CE
2423 25

1518

20

17
9

19

22

21

1315

9

14

11

13

12

28

10

29

31

14

33

7

30

27

34

35

26

8

40

32

36
37

39

5

4

38

6

2

3

1

ID Part No.
1 WS-22300
2 SP-39373
3 SC-35729
4 CC-39528R
5 FU-36762
6 FU-46554
7 SC-37702
8 BA-46884R
9 SC-39147
10 1024693
11 SP-39372
12 FI-39227
13 FU-39058
14 TM-39606
15 5024641
17 TT-37680
18 SC-38693
19 TM-37726
20 TM-47500
21 TM-37727
22 TM-37660
23 KN-37667
24 LK-37670
25 SW-39228
26 RL-39554
27 RE-37725
28 WS-22294
29 FI-39226
30 TN-37722
31 SC-22273
32 BA-46801
33 TM-37674
34 RE-37704
35 TM-39576
36 TM-39585
37 TM-39582
38 TM-39584
39 TM-39579
40 TM-39574

1

1 WS-22300

10

10 1024693

11

11 SP-39372

12

12 FI-39227

13

13 FU-39058

13

14

14 TM-39606

14

15 5024641

15

15

17 TT-37680

17

18 SC-38693

18

19 TM-37726

19

2

2 SP-39373

20 TM-47500

20

21 TM-37727

21

22 TM-37660

22

23 KN-37667

23

24 LK-37670

24

25 SW-39228

25

26

26 RL-39554
27 RE-37725

27

28 WS-22294

28

29 FI-39226

29

3

3 SC-35729

30 TN-37722

30

31 SC-22273

31

32 BA-46801

32

33 TM-37674
33

34

34 RE-37704

35

35 TM-39576

36

36 TM-39585

37

37 TM-39582

38

38 TM-39584

39

39 TM-39579

4

4 CC-39528R

40

40 TM-39574

5

5 FU-36762

6

6 FU-46554

7

7 SC-37702

8

8 BA-46884R

9

9

9 SC-39147

http://www.partstown.com/alto-shaam/ALTCC-39528R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBA-46884R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTWS-22300?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFU-36762?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-37702?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-39147?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFU-39058?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39606?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTT-37680?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-38693?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-37727?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-37660?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTKN-37667?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRL-39554?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTRE-37725?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTWS-22294?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTN-37722?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22273?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBA-46801?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39576?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39579?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTM-39574?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFU-46554?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


CORE COMPONENTS, H2 (RH)

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

32

C

Description
SPRING FLANGE, LEFT DOOR
LATCH,STRIKE,DOOR,ADJUSTABLE
LATCH SPACER
SCREW,M5x0.8X1
SCREW,M3x0.5X8MM PAN
DOOR, INTERLOCK SWITCH
SCREW,M4x0.7X10MM PAN
BRKT, DOOR SWITCH, VOLPI H3HR
KIT, TEMP SENSOR/GASKET
BULB HOLDER, HIGH LIMIT
CATALYST, ASSEMBLY
NUT, HEX INSERT M4 
HEATER, COIL
INLET RING,5D75
SCREW,M4X0.7,4MM SHOULDER
SCREW, M4 X 8MM SEMS
THERMAL CUTOFF, MECHANICAL,
BACK SKIN ASSEMBLY
FAN,230V,MECHATRONICS,HI-TEMP
SCREW, #10X1/2" HEX SERR FLG
HOLDER, FILTER, DOUBLE
BLOWER HOUSING,350 MODEL X4.5"
MOTOR,FAN,ASSEMBLY
FILTER HOLDER, SINGLE, HALF
FILTER, 5IN X 5IN
SCREW, M4 X 12MM SEMS
NUT,M4-0.7 HEX FLG-SERR CL8 SS
BRACKET, MOTOR SUPPORT VH2
SCREW,M5x0.8X10MM PAN
NUT, HEX INSERT M5
SCREW, 8-18 X .480 HEX WASHER
SPRING FLANGE, RIGHT DOOR
NUT,M5-0.8 HEX FLG-SERR CL8 SS
BUSHING,FLANGE, .312ID X .375 
HINGE, LOWER ASSEM, H3HR
SCREW,M5x0.8X16MM FLAT
SPRING FLANGE, BOTTOM DOOR
JET PLATE ASSEMBLY, HALF
SHELF,WIRE,COOK,RACKS
SPRING FLANGE, TOP DOOR
BUSHING,HINGE,DOOR
BLOWER BAFFLE ASSEMBLY
FILTER ASM, INTERNAL (1 set per chamber: not shown)
WIRE ASM, COOLING FAN (not shown)
CABLE, MOTOR DRIVE (not shown)

SPRING FLANGE, LEFT DOOR

BULB HOLDER, HIGH LIMIT
CATALYST, ASSEMBLY
NUT, HEX INSERT M4
HEATER, COIL
INLET RING,5D75
SCREW,M4X0.7,4MM SHOULDER
SCREW, M4 X 8MM SEMS
THERMAL CUTOFF, MECHANICAL,
BACK SKIN ASSEMBLY
FAN,230V,MECHATRONICS,HI-TEMP

LATCH,STRIKE,DOOR,ADJUSTABLE

SCREW, #10X1/2" HEX SERR FLG
HOLDER, FILTER, DOUBLE
BLOWER HOUSING,350 MODEL X4.5"
MOTOR,FAN,ASSEMBLY
FILTER HOLDER, SINGLE, HALF
FILTER, 5IN X 5IN
SCREW, M4 X 12MM SEMS
NUT,M4-0.7 HEX FLG-SERR CL8 SS
BRACKET, MOTOR SUPPORT VH2
SCREW,M5x0.8X10MM PAN

LATCH SPACER

NUT, HEX INSERT M5
SCREW, 8-18 X .480 HEX WASHER
SPRING FLANGE, RIGHT DOOR
NUT,M5-0.8 HEX FLG-SERR CL8 SS
BUSHING,FLANGE, .312ID X .375
HINGE, LOWER ASSEM, H3HR
SCREW,M5x0.8X16MM FLAT
SPRING FLANGE, BOTTOM DOOR
JET PLATE ASSEMBLY, HALF
SHELF,WIRE,COOK,RACKS

SCREW,M5x0.8X1

SPRING FLANGE, TOP DOOR
BUSHING,HINGE,DOOR
BLOWER BAFFLE ASSEMBLY
FILTER ASM, INTERNAL (1 set per chamber: not shown)
WIRE ASM, COOLING FAN (not shown)
CABLE, MOTOR DRIVE (not shown)

SCREW,M3x0.5X8MM PAN
DOOR, INTERLOCK SWITCH
SCREW,M4x0.7X10MM PAN
BRKT, DOOR SWITCH, VOLPI H3HR
KIT, TEMP SENSOR/GASKET
Vector® H Series   ▪   Parts M

ore Components, H2 (RH)

25

31

18

29
30

24

15 2116 17

13

9

19

12

26

27

10

20

42

28

14

11

22

23

15

8

3839

2

3

1

4

37

5

6

7

36 33
35 34

32

Click for casters/feet

ID Part No.
1 1029220
2 LT-39674
3 1031060
4 SC-38887
5 SC-22268
6 LT-3738
7 SC-22273
8 1028110
9 5028177
10 1023476
11 5026194
12 NU-26866
13 EL-37664R
14 HS-37633
15 SC-46278
16 SC-37701
17 TT-46376
18 5027805
19 FA-36957
20 SC-26520
21 1023498
22 HS-37631
23 5023985R
24 1033662
25 FI-37700
26 SC-37702
27 NU-39180
28 1029217
29 SC-22766
30 NU-23909
31 SC-39147
32 1029269
33 NU-38212
34 BU-37709
35 5027045
36 SC-22281
37 1028106
38 5025235
39 SH-37662
40 1028109
41 BU-39572
42 5023981
43 5024003
44 5024271
45 CB-46358Click for casters/feet

1

1 1029220

10

10 102347611
11 5026194
12 NU-26866

12

13

13 EL-37664R
14 HS-37633

14

15 SC-46278

15

15

16 SC-37701

16

17 TT-46376

17

18 5027805

18

19 FA-36957

19

2

2 LT-39674

20 SC-26520

20

21 1023498

21

22

22 HS-37631
23 5023985R

23

24 1033662

24

25 FI-37700

25

26 SC-37702

26

27 27 NU-39180

28

28 1029217

29

29 SC-22766
3

3 1031060

30

30 NU-23909

31

31 SC-39147

32

32 1029269

33

33 NU-38212

34

34 BU-37709

35

35 5027045

36

36 SC-22281

37

37 1028106

38

38 5025235

39

39 SH-37662

4

4 SC-38887

40 1028109
41 BU-39572
42 5023981

42

43 5024003
44 5024271
45 CB-46358

5

5 SC-22268

6

6 LT-3738

7

7 SC-22273

8

8 1028110

9

9 5028177

http://www.partstown.com/alto-shaam/ALTHS-37633?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-26520?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37631?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5023985R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-37702?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-39180?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22766?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-23909?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-39147?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-38212?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-37709?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22281?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSH-37662?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-39572?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22268?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22273?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1031060?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028106?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5025235?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5026194?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1023498?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5027045?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028109?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5024003?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTLT-3738?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028177?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


CORE COMPONENTS, H2 (LH)

33

Description
ASSY, LOWER HINGE
BUSHING,FLANGE, .312ID X .375 
NUT,M5-0.8 HEX FLG-SERR CL8 SS
SCREW,M5x0.8X16MM FLAT
SPRING FLANGE, LEFT DOOR
BUSHING,HINGE,DOOR
SCREW, M4 X 12MM SEMS
SPRING FLANGE, TOP DOOR
KIT, TEMP SENSOR/GASKET
BULB HOLDER, HIGH LIMIT
CATALYST, ASSEMBLY

R HEATER, COIL
SCREW,M4X0.7,4MM SHOULDER
SCREW, M4 X 8MM SEMS
THERMAL CUTOFF, MECHANICAL,
SKIN, BACK ASSEMBLY
FAN,230V,MECHATRONICS,HI-TEMP
SCREW, #10X1/2" HEX SERR FLG
HOLDER, FILTER, DOUBLE
FILTER, 5IN X 5IN
BLOWER HOUSING,350 MODEL X4.5"
MOTOR,FAN,ASSEMBLY
FILTER HOLDER, SINGLE, HALF
NUT,M4-0.7 HEX FLG-SERR CL8 SS
SCREW,M4x0.7X10MM PAN
SCREW,M3x0.5X8MM PAN
DOOR, INTERLOCK SWITCH
NUT, HEX INSERT M4 
BRACKET, MOTOR SUPPORT VH2
SCREW,M5x0.8X10MM PAN
NUT, HEX INSERT M5
LATCH SPACER
JET PLATE ASSEMBLY, HALF
SPRING FLANGE, LEFT DOOR
NUT, HEX INSERT M8
SCREW, M4x0.7x10MM HEX
LATCH,STRIKE,DOOR,ADJUSTABLE
SPRING FLANGE, BOTTOM DOOR
SHELF,WIRE,COOK,RACKS
SCREW,M5x0.8X16MM PAN
BRKT, DOOR SWITCH, VOLPI H3HR
3/4" WHITE SNAP BUSHING
SCREW, 8-18 X .480 HEX WASHER
INLET RING,5D75
BLOWER BAFFLE ASSEMBLY
FILTER ASM, INTERNAL (1 set per chamber; not shown)
WIRE ASM, COOLING FAN (not shown)
CABLE, MOTOR DRIVE (not shown)

ASSY, LOWER HINGE

BULB HOLDER, HIGH LIMIT
CATALYST, ASSEMBLY

R HEATER, COIL
SCREW,M4X0.7,4MM SHOULDER
SCREW, M4 X 8MM SEMS
THERMAL CUTOFF, MECHANICAL,
SKIN, BACK ASSEMBLY
FAN,230V,MECHATRONICS,HI-TEMP
SCREW, #10X1/2" HEX SERR FLG
HOLDER, FILTER, DOUBLE

BUSHING,FLANGE, .312ID X .375 

FILTER, 5IN X 5IN
BLOWER HOUSING,350 MODEL X4.5"
MOTOR,FAN,ASSEMBLY
FILTER HOLDER, SINGLE, HALF
NUT,M4-0.7 HEX FLG-SERR CL8 SS
SCREW,M4x0.7X10MM PAN
SCREW,M3x0.5X8MM PAN
DOOR, INTERLOCK SWITCH
NUT, HEX INSERT M4
BRACKET, MOTOR SUPPORT VH2

NUT,M5-0.8 HEX FLG-SERR CL8 SS

SCREW,M5x0.8X10MM PAN
NUT, HEX INSERT M5
LATCH SPACER
JET PLATE ASSEMBLY, HALF
SPRING FLANGE, LEFT DOOR
NUT, HEX INSERT M8
SCREW, M4x0.7x10MM HEX
LATCH,STRIKE,DOOR,ADJUSTABLE
SPRING FLANGE, BOTTOM DOOR
SHELF,WIRE,COOK,RACKS

SCREW,M5x0.8X16MM FLAT

SCREW,M5x0.8X16MM PAN
BRKT, DOOR SWITCH, VOLPI H3HR
3/4" WHITE SNAP BUSHING
SCREW, 8-18 X .480 HEX WASHER
INLET RING,5D75
BLOWER BAFFLE ASSEMBLY
FILTER ASM, INTERNAL (1 set per chamber; not shown)
WIRE ASM, COOLING FAN (not shown)
CABLE, MOTOR DRIVE (not shown)

SPRING FLANGE, LEFT DOOR
BUSHING,HINGE,DOOR
SCREW, M4 X 12MM SEMS
SPRING FLANGE, TOP DOOR
KIT, TEMP SENSOR/GASKET
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Core Components, H2 (LH)

23

19

13

16

30
31

20

28

14

15

12

17 18

10

29

44
11

21

9

24

22

45

7

33

3 4

39
1

2

5

3538

6

36

8

34

32

27

26

25

37
Click for casters/feet

ID Part No.
1 5027569
2 BU-37709
3 NU-38212
4 SC-22281
5 1029220
6 BU-39572
7 SC-37702
8 1028109
9 5028177
10 1023476
11 5026194
12 EL-37664
13 SC-46278
14 SC-37701
15 TT-46376
16 5027805
17 FA-36957
18 SC-26520
19 1023498
20 FI-37700
21 HS-37631
22 5023985R
23 1033662
24 NU-39180
25 SC-22273
26 SC-22268
27 LT-3738
28 NU-26866
29 1029217
30 SC-22766
31 NU-23909
32 1031060
33 5025235
34 1029221
35 NU-28537
36 SC-23664
37 LT-39674
38 1028106
39 SH-37662
40 SC-38887
41 1028110
42 BU-3008
43 SC-39147
44 HS-37633
45 5023981
46 5024003
47 5024271
48 CB-46358

Click for casters/feet1

1 5027569

10

10 1023476

11

11 5026194
12 12 EL-37664

13 SC-46278

13

14 SC-37701

14

15 TT-46376

15

16 5027805

16

17 FA-36957

17

18 SC-26520

18

19 1023498

19

2

2 BU-37709

20 FI-37700

20

21 HS-37631

21

22 5023985R

22

23 1033662

23

24 NU-39180

24

25 SC-22273

25

26

26 SC-22268

27

27 LT-3738

28

28 NU-26866

29

29 1029217

3

3 NU-38212

30

30 SC-22766

31

31 NU-23909

32

32 1031060

33

33 5025235

34

34 1029221

35

35 NU-28537

36

36 SC-23664

37

37 LT-39674

38

38 1028106

39

39 SH-37662

4

4 SC-22281

40 SC-38887
41 1028110
42 BU-3008
43 SC-39147
44 HS-37633

44

45 5023981

45

46 5024003
47 5024271
48 CB-46358

5

5 1029220

6

6 BU-39572

7

7 SC-37702

8

8 1028109

9

9 5028177

http://www.partstown.com/alto-shaam/ALTTT-46376?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-26520?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22273?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-39147?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37633?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTCB-46358?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5023985R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-26866?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-23909?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-39572?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028109?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028177?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5026194?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1023498?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTLT-3738?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1031060?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5025235?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028106?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-3008?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5024003?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


CORE COMPONENTS, H2H (RH)

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

34

C

Description
64 SCREW, M4x0.7x10MM HEX
4 LATCH,STRIKE,DOOR,ADJUSTABLE

LATCH SPACER
87 SCREW,M5x0.8X16MM PAN

SPRING FLANGE, LEFT DOOR
DOOR, INTERLOCK SWITCH
BRKT, DOOR SWITCH, VOLPI H3HR

47 SCREW, 8-18 X .480 HEX WASHER
68 SCREW,M3x0.5X8MM PAN

KIT, TEMP SENSOR/GASKET
SPRING FLANGE, TOP DOOR

2 BUSHING,HINGE,DOOR
BULB HOLDER, HIGH LIMIT
CATALYST, ASSEMBLY

73 SCREW,M4x0.7X10MM PAN
4R HEATER, COIL

78 SCREW,M4X0.7,4MM SHOULDER
01 SCREW, M4 X 8MM SEMS
6 THERMAL CUTOFF, MECHANICAL,

SKIN, BACK ASSEMBLY
7 FAN,230V,MECHATRONICS,HI-TEMP
1 BLOWER HOUSING,350 MODEL X4.5"

0 FILTER, 5IN X 5IN
HOLDER, FILTER, DOUBLE

20 SCREW, #10X1/2" HEX SERR FLG
R MOTOR,FAN,ASSEMBLY

FILTER HOLDER, SINGLE, HALF
80 NUT,M4-0.7 HEX FLG-SERR CL8 SS

BRACKET, MOTOR SUPPORT VH2
09 NUT, HEX INSERT M5
02 SCREW, M4 X 12MM SEMS
66 NUT, HEX INSERT M4 
66 SCREW,M5x0.8X10MM PAN
77 SHELF, WIRE COOK, RACK

JET PLATE ASSEMBLY, HOTEL
SPRING FLANGE, RIGHT DOOR
HINGE, LOWER ASSEM, H3HR

9 BUSHING,FLANGE, .312ID X .375 
81 SCREW,M5x0.8X16MM FLAT

SPRING FLANGE, BOTTOM DOOR
3 INLET RING,5D75

37 NUT, HEX INSERT M8
12 NUT,M5-0.8 HEX FLG-SERR CL8 SS

BLOWER BAFFLE ASSEM
FILTER ASM, INTERNAL (1 set/chamber; not shown)
WIRE ASM, COOLING FAN (not shown)

8 CABLE, MOTOR DRIVE (not shown)

64 SCREW, M4x0.7x10MM HEX

KIT, TEMP SENSOR/GASKET
SPRING FLANGE, TOP DOOR

2 BUSHING,HINGE,DOOR
BULB HOLDER, HIGH LIMIT
CATALYST, ASSEMBLY

73 SCREW,M4x0.7X10MM PAN
4R HEATER, COIL

78 SCREW,M4X0.7,4MM SHOULDER
01 SCREW, M4 X 8MM SEMS
6 THERMAL CUTOFF, MECHANICAL,

4 LATCH,STRIKE,DOOR,ADJUSTABLE

SKIN, BACK ASSEMBLY
7 FAN,230V,MECHATRONICS,HI-TEMP
1 BLOWER HOUSING,350 MODEL X4.5"

0 FILTER, 5IN X 5IN
HOLDER, FILTER, DOUBLE

20 SCREW, #10X1/2" HEX SERR FLG
R MOTOR,FAN,ASSEMBLY

FILTER HOLDER, SINGLE, HALF
80 NUT,M4-0.7 HEX FLG-SERR CL8 SS

BRACKET, MOTOR SUPPORT VH2

LATCH SPACER

09 NUT, HEX INSERT M5
02 SCREW, M4 X 12MM SEMS
66 NUT, HEX INSERT M4
66 SCREW,M5x0.8X10MM PAN
77 SHELF, WIRE COOK, RACK

JET PLATE ASSEMBLY, HOTEL
SPRING FLANGE, RIGHT DOOR
HINGE, LOWER ASSEM, H3HR

9 BUSHING,FLANGE, .312ID X .375 
81 SCREW,M5x0.8X16MM FLAT

87 SCREW,M5x0.8X16MM PAN

SPRING FLANGE, BOTTOM DOOR
3 INLET RING,5D75

37 NUT, HEX INSERT M8
12 NUT,M5-0.8 HEX FLG-SERR CL8 SS

BLOWER BAFFLE ASSEM
FILTER ASM, INTERNAL (1 set/chamber; not shown)
WIRE ASM, COOLING FAN (not shown)

8 CABLE, MOTOR DRIVE (not shown)

SPRING FLANGE, LEFT DOOR
DOOR, INTERLOCK SWITCH
BRKT, DOOR SWITCH, VOLPI H3HR

47 SCREW, 8-18 X .480 HEX WASHER
68 SCREW,M3x0.5X8MM PAN
Vector® H Series   ▪   Parts M

ore Components, H2H (RH)

27

2423

17

30

20

18

19

31

32

21

16

15

13

28

41

44

14

2522

29

26

9

10

35
34

42

1

4

3

8

7

6

5

40
39 43

36

2

Click for casters/feet

ID Part No.
1 SC-236
2 LT-3967
3 1031060
4 SC-388
5 1029220
6 LT-3738
7 1028110
8 SC-391
9 SC-222
10 5028177
11 1028109
12 BU-3957
13 1023476
14 5026194
15 SC-222
16 EL-3766
17 SC-462
18 SC-377
19 TT-4637
20 5027805
21 FA-3695
22 HS-3763
23 FI-3770
24 1023498
25 SC-265
26 5023985
27 1033662
28 NU-391
29 1029217
30 NU-239
31 SC-377
32 NU-268
33 SC-227
34 SH-390
35 5025236
36 1029269
37 5027045
38 BU-3770
39 SC-222
40 1028106
41 HS-3763
42 NU-285
43 NU-382
44 5023981
45 5024003
46 5024271
47 CB-4635

Click for casters/feet1

1 SC-236

10

10 5028177
11 1028109
12 BU-395713
13 1023476

14

14 5026194
15 SC-222

15

16

16 EL-3766
17 SC-462

17

18 SC-377

18

19 TT-4637

19

2

2 LT-3967

20

20 5027805
21 FA-3695

21

22 HS-3763

22

23 FI-3770

23

24 1023498

24

25 SC-265

25

26 5023985

26

27 1033662

27

28
28 NU-391

29
29 1029217

3

3 1031060

30

30 NU-239

31

31 SC-377

32

32 NU-268
33 SC-227

34

34 SH-390

35

35 5025236

36

36 1029269
37 5027045
38 BU-3770

39

39 SC-222

4

4 SC-388

40

40 1028106
41 HS-3763

41

42

42 NU-285

43

43 NU-382
44 5023981

44

45 5024003
46 5024271
47 CB-4635

5

5 1029220

6

6 LT-3738

7

7 1028110

8

8 SC-391

9

9 SC-222

http://www.partstown.com/alto-shaam/ALTEL-37664R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-38887?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-39147?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-39572?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTT-46376?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5023985R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22766?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-37709?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22281?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTLT-39674?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFA-36957?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37631?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-39180?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-23909?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-26866?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSH-39077?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37633?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-28537?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-38212?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1031060?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028109?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028106?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028177?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5026194?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1023498?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5025236?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5027045?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5024003?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTLT-3738?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


CORE COMPONENTS, H2H (LH)

35

Part No. Description
SC-22281 SCREW,M5x0.8X16MM FLAT
BU-37709 BUSHING,FLANGE, .312ID X .375 
5027569 ASSY, LOWER HINGE
NU-38212 NUT,M5-0.8 HEX FLG-SERR CL8 SS
1029220 SPRING FLANGE, LEFT DOOR
SC-22273 SCREW,M4x0.7X10MM PAN
SH-39077 SHELF, WIRE COOK, RACK
BU-39572 BUSHING,HINGE,DOOR
1028109 SPRING FLANGE, TOP DOOR
SC-37702 SCREW, M4 X 12MM SEMS
5028177 KIT, TEMP SENSOR/GASKET
SC-22268 SCREW,M3x0.5X8MM PAN
1023476 BULB HOLDER, HIGH LIMIT
5026194 CATALYST, ASSEMBLY
EL-37664R HEATER, COIL
HS-37633 INLET RING,5D75
HS-37631 BLOWER HOUSING,350 MODEL X4.5"
SC-37701 SCREW, M4 X 8MM SEMS
TT-46376 THERMAL CUTOFF, MECHANICAL,
5027805 SKIN, BACK ASSEMBLY
SC-26520 SCREW, #10X1/2" HEX SERR FLG
FA-36957 FAN,230V,MECHATRONICS,HI-TEMP
1023498 HOLDER, FILTER, DOUBLE
SC-39147 SCREW, 8-18 X .480 HEX WASHER
5023985R MOTOR,FAN,ASSEMBLY
NU-26866 NUT, HEX INSERT M4 
SC-46278 SCREW,M4X0.7,4MM SHOULDER
1033662 FILTER HOLDER, SINGLE, HALF
FI-37700 FILTER, 5IN X 5IN
NU-39180 NUT,M4-0.7 HEX FLG-SERR CL8 SS
SC-22766 SCREW,M5x0.8X10MM PAN
1029217 BRACKET, MOTOR SUPPORT VH2
NU-23909 NUT, HEX INSERT M5
1028110 BRKT, DOOR SWITCH, VOLPI H3HR
BU-3008 3/4" WHITE SNAP BUSHING
LT-3738 DOOR, INTERLOCK SWITCH
SC-38887 SCREW,M5x0.8X16MM PAN
1031060 LATCH SPACER
1029221 SPRING FLANGE, LEFT DOOR
NU-28537 NUT, HEX INSERT M8
SC-23664 SCREW, M4x0.7x10MM HEX
LT-39674 LATCH,STRIKE,DOOR,ADJUSTABLE
5025236 JET PLATE ASSEMBLY, HOTEL
1028106 SPRING FLANGE, BOTTOM DOOR
5023981 BLOWER BAFFLE ASSEMBLY
5024003 FILTER ASM, INTERNAL (1/chamber; not shown)
5024271 WIRE ASM, COOLING FAN (not shown)
CB-46358 CABLE, MOTOR DRIVE (not shown)

SC-22281 SCREW,M5x0.8X16MM FLAT

SC-37702 SCREW, M4 X 12MM SEMS
5028177 KIT, TEMP SENSOR/GASKET
SC-22268 SCREW,M3x0.5X8MM PAN
1023476 BULB HOLDER, HIGH LIMIT
5026194 CATALYST, ASSEMBLY
EL-37664R HEATER, COIL
HS-37633 INLET RING,5D75
HS-37631 BLOWER HOUSING,350 MODEL X4.5"
SC-37701 SCREW, M4 X 8MM SEMS
TT-46376 THERMAL CUTOFF, MECHANICAL,

BU-37709 BUSHING,FLANGE, .312ID X .375 

5027805 SKIN, BACK ASSEMBLY
SC-26520 SCREW, #10X1/2" HEX SERR FLG
FA-36957 FAN,230V,MECHATRONICS,HI-TEMP
1023498 HOLDER, FILTER, DOUBLE
SC-39147 SCREW, 8-18 X .480 HEX WASHER
5023985R MOTOR,FAN,ASSEMBLY
NU-26866 NUT, HEX INSERT M4 
SC-46278 SCREW,M4X0.7,4MM SHOULDER
1033662 FILTER HOLDER, SINGLE, HALF
FI-37700 FILTER, 5IN X 5IN

5027569 ASSY, LOWER HINGE

NU-39180 NUT,M4-0.7 HEX FLG-SERR CL8 SS
SC-22766 SCREW,M5x0.8X10MM PAN
1029217 BRACKET, MOTOR SUPPORT VH2
NU-23909 NUT, HEX INSERT M5
1028110 BRKT, DOOR SWITCH, VOLPI H3HR
BU-3008 3/4" WHITE SNAP BUSHING
LT-3738 DOOR, INTERLOCK SWITCH
SC-38887 SCREW,M5x0.8X16MM PAN
1031060 LATCH SPACER
1029221 SPRING FLANGE, LEFT DOOR

NU-38212 NUT,M5-0.8 HEX FLG-SERR CL8 SS

NU-28537 NUT, HEX INSERT M8
SC-23664 SCREW, M4x0.7x10MM HEX
LT-39674 LATCH,STRIKE,DOOR,ADJUSTABLE
5025236 JET PLATE ASSEMBLY, HOTEL
1028106 SPRING FLANGE, BOTTOM DOOR
5023981 BLOWER BAFFLE ASSEMBLY
5024003 FILTER ASM, INTERNAL (1/chamber; not shown)
5024271 WIRE ASM, COOLING FAN (not shown)
CB-46358 CABLE, MOTOR DRIVE (not shown)

1029220 SPRING FLANGE, LEFT DOOR
SC-22273 SCREW,M4x0.7X10MM PAN
SH-39077 SHELF, WIRE COOK, RACK
BU-39572 BUSHING,HINGE,DOOR
1028109 SPRING FLANGE, TOP DOOR
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Core Components, H2H (LH)

28

23

29

33

31

20

18

19 21

15

22

13

30

45

32

14

16

44

17

25

26

27

24

12
11

43

7

4

1
3 2

6

40

5

8

41

9
10

39
38

37
34

42

Click for casters/feet

ID
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48

Click for casters/feet
1

1

10

10

11

11

12

12

13
13

14

14

15

15
16

16

17

17

18

18

19

19

2

2

20

20
21

21

22

22

23

23

24

24

25

25

26

26

27

27

28

28

29

29

3

3

3030

31

31

32

32

33

33

34

34
35
36

37

37

38

38

39

39
4

4

40

40

41

41

42

42

43

43

44

44
45

45

46
47
48

5

5

6

6

7

7

8

8

9

9

http://www.partstown.com/alto-shaam/ALTEL-37664R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22273?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTT-46376?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5023985R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFI-37700?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTCB-46358?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-37702?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22268?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37633?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37631?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-37709?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-26520?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-26866?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-39180?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22766?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-23909?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-38887?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-38212?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-23664?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSH-39077?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-39572?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028109?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1023498?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTLT-3738?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1031060?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028177?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5026194?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-3008?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5025236?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028106?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5024003?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


CORE COMPONENTS, H3 (RH)

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

36

C

Description
SPRING FLANGE, LEFT DOOR
LATCH,STRIKE,DOOR,ADJUSTABLE
SCREW,M4x0.7X10MM PAN
LATCH SPACER
SCREW,M5x0.8X16MM PAN
BULB HOLDER, HIGH LIMIT
SCREW,M3x0.5X8MM PAN
DOOR, INTERLOCK SWITCH
BRKT, DOOR SWITCH, VOLPI H3HR
KIT, TEMP SENSOR/GASKET
SPRING FLANGE, TOP DOOR
BUSHING,HINGE,DOOR
CATALYST, ASSEMBLY
HEATER, COIL
THERMAL CUTOFF, MECHANICAL,
SCREW, M4 X 8MM SEMS
FAN,230V,MECHATRONICS,HI-TEMP
SCREW, #10X1/2" HEX SERR FLG
SCREW, 8-18 X .480 HEX WASHER
HOLDER, FILTER, DOUBLE
SKIN, BACK ASSEMBLY
BLOWER HOUSING,350 MODEL X4.5"
SCREW,M4X0.7,4MM SHOULDER
INLET RING,5D75
MOTOR,FAN,ASSEMBLY
FILTER HOLDER, SINGLE, HALF
FILTER, 5IN X 5IN
BLOWER BAFFLE ASSEMBLY
NUT,M4-0.7 HEX FLG-SERR CL8 SS
NUT, HEX INSERT M4 
SCREW, M4 X 12MM SEMS
BRACKET, MOTOR SUPPORT H3
SCREW,M5x0.8X10MM PAN
NUT, HEX INSERT M5
SHELF,WIRE,COOK,RACKS
PLATE, JET, ASSEMBLY, HALF
NUT,M5-0.8 HEX FLG-SERR CL8 SS
BUSHING,FLANGE, .312ID X .375 
HINGE, LOWER ASSEM, H3HR
SCREW,M5x0.8X16MM FLAT
SCREW, M4x0.7x10MM HEX
SPRING FLANGE, RIGHT DOOR
SPRING FLANGE, BOTTOM DOOR
NUT, HEX INSERT M8
FILTER ASM, INTERNAL (1 set/chamber; not shown)
WIRE ASM, COOLING FAN (not shown)
CABLE, MOTOR DRIVE (not shown)

SPRING FLANGE, LEFT DOOR

KIT, TEMP SENSOR/GASKET
SPRING FLANGE, TOP DOOR
BUSHING,HINGE,DOOR
CATALYST, ASSEMBLY
HEATER, COIL
THERMAL CUTOFF, MECHANICAL,
SCREW, M4 X 8MM SEMS
FAN,230V,MECHATRONICS,HI-TEMP
SCREW, #10X1/2" HEX SERR FLG
SCREW, 8-18 X .480 HEX WASHER

LATCH,STRIKE,DOOR,ADJUSTABLE

HOLDER, FILTER, DOUBLE
SKIN, BACK ASSEMBLY
BLOWER HOUSING,350 MODEL X4.5"
SCREW,M4X0.7,4MM SHOULDER
INLET RING,5D75
MOTOR,FAN,ASSEMBLY
FILTER HOLDER, SINGLE, HALF
FILTER, 5IN X 5IN
BLOWER BAFFLE ASSEMBLY
NUT,M4-0.7 HEX FLG-SERR CL8 SS

SCREW,M4x0.7X10MM PAN

NUT, HEX INSERT M4 
SCREW, M4 X 12MM SEMS
BRACKET, MOTOR SUPPORT H3
SCREW,M5x0.8X10MM PAN
NUT, HEX INSERT M5
SHELF,WIRE,COOK,RACKS
PLATE, JET, ASSEMBLY, HALF
NUT,M5-0.8 HEX FLG-SERR CL8 SS
BUSHING,FLANGE, .312ID X .375 
HINGE, LOWER ASSEM, H3HR

LATCH SPACER

SCREW,M5x0.8X16MM FLAT
SCREW, M4x0.7x10MM HEX
SPRING FLANGE, RIGHT DOOR
SPRING FLANGE, BOTTOM DOOR
NUT, HEX INSERT M8
FILTER ASM, INTERNAL (1 set/chamber; not shown)
WIRE ASM, COOLING FAN (not shown)
CABLE, MOTOR DRIVE (not shown)

SCREW,M5x0.8X16MM PAN
BULB HOLDER, HIGH LIMIT
SCREW,M3x0.5X8MM PAN
DOOR, INTERLOCK SWITCH
BRKT, DOOR SWITCH, VOLPI H3HR
Vector® H Series   ▪   Parts M

ore Components, H3 (RH)

19

21
15

26

20

34
33

27

31

16

13

30

6

17

14

29

18

10

32

28

24

4

22

23

25

35
3644

3

5

1

2

43

9

7

8

41
40

37

39
38

42

11

Click for casters/feet

ID Part No.
1 1028107
2 LT-39674
3 SC-22273
4 1031060
5 SC-38887
6 1023476
7 SC-22268
8 LT-3738
9 1028110
10 5028177
11 1028109
12 BU-39572
13 5026194
14 EL-37664R
15 TT-46376
16 SC-37701
17 FA-36957
18 SC-26520
19 SC-39147
20 1023498
21 5033151
22 HS-37631
23 SC-46278
24 HS-37633
25 5023985R
26 1033662
27 FI-37700
28 5023981
29 NU-39180
30 NU-26866
31 SC-37702
32 1028793
33 SC-22766
34 NU-23909
35 SH-37662
36 5025235
37 NU-38212
38 BU-37709
39 5027045
40 SC-22281
41 SC-23664
42 1028108
43 1028106
44 NU-28537
45 5024003
46 5024271
47 CB-46358

Click for casters/feet

1

1 1028107

10

10 5028177

11

11 1028109
12 BU-39572

13

13 5026194
14 EL-37664R

14

15 TT-46376

15

16 SC-37701

16

17 FA-36957

17

18 SC-26520

18

19 SC-39147

19

2

2 LT-39674

20 1023498

20

21 5033151

21

22 HS-37631

22

23 SC-46278

23

24 HS-37633

24

25 5023985R

25

26 1033662

26

27 FI-37700

27

28 5023981

28

29

29 NU-39180

3

3 SC-22273

30

30 NU-26866

31

31 SC-37702

32

32 1028793

33

33 SC-22766

34

34 NU-23909

35

35 SH-37662

36

36 5025235

37

37 NU-38212

38

38 BU-37709

39

39 5027045

4

4 1031060

40

40 SC-22281

41

41 SC-23664

42

42 1028108

43

43 1028106
44 44 NU-28537

45 5024003
46 5024271
47 CB-46358

5

5 SC-38887

6

6 1023476

7

7 SC-22268

8

8 LT-3738

9 9 1028110

http://www.partstown.com/alto-shaam/ALTEL-37664R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTLT-39674?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22273?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-38887?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22268?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-39572?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTT-46376?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-26520?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-39147?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37631?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37633?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5023985R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFI-37700?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-39180?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-26866?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-37702?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22766?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-23909?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSH-37662?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-38212?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-37709?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22281?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-23664?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-28537?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFA-36957?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTCB-46358?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028107?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1031060?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTLT-3738?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028177?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028109?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5026194?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1023498?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5025235?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5027045?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028108?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028106?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5024003?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


CORE COMPONENTS, H3 (LH)

37

. Description
537 NUT, HEX INSERT M8
866 NUT, HEX INSERT M4 
709 BUSHING,FLANGE, .312ID X .375 
9 ASSY, LOWER HINGE

212 NUT,M5-0.8 HEX FLG-SERR CL8 SS
281 SCREW,M5x0.8X16MM FLAT
7 SPRING FLANGE, LEFT DOOR

273 SCREW,M4x0.7X10MM PAN
6 BULB HOLDER, HIGH LIMIT

572 BUSHING,HINGE,DOOR
7 KIT, TEMP SENSOR/GASKET
9 SPRING FLANGE, TOP DOOR
4 CATALYST, ASSEMBLY
64R HEATER, COIL

278 SCREW,M4X0.7,4MM SHOULDER
633 INLET RING,5D75
701 SCREW, M4 X 8MM SEMS
76 THERMAL CUTOFF, MECHANICAL,
1 SKIN, BACK ASSEMBLY
57 FAN,230V,MECHATRONICS,HI-TEMP

00 FILTER, 5IN X 5IN
8 HOLDER, FILTER, DOUBLE

631 BLOWER HOUSING,350 MODEL X4.5"
5R MOTOR,FAN,ASSEMBLY
2 FILTER HOLDER, SINGLE, HALF
0 BRKT, DOOR SWITCH, VOLPI H3HR

180 NUT,M4-0.7 HEX FLG-SERR CL8 SS
268 SCREW,M3x0.5X8MM PAN
8 DOOR, INTERLOCK SWITCH
702 SCREW, M4 X 12MM SEMS
520 SCREW, #10X1/2" HEX SERR FLG
0 LATCH SPACER

887 SCREW,M5x0.8X16MM PAN
74 LATCH,STRIKE,DOOR,ADJUSTABLE
3 BRACKET, MOTOR SUPPORT H3

766 SCREW,M5x0.8X10MM PAN
909 NUT, HEX INSERT M5
5 PLATE, JET, ASSEMBLY, HALF
2 SPRING FLANGE, LEFT DOOR, H3L

662 SHELF,WIRE,COOK,RACKS
6 SPRING FLANGE, BOTTOM DOOR

664 SCREW, M4x0.7x10MM HEX
147 SCREW, 8-18 X .480 HEX WASHER
08 3/4" WHITE SNAP BUSHING
1 BLOWER BAFFLE ASSEMBLY
3 FILTER ASM, INTERNAL (1 set/chamber; not shown)
1 WIRE ASM, COOLING FAN (not shown)

358 CABLE, MOTOR DRIVE (not shown)

537 NUT, HEX INSERT M8

572 BUSHING,HINGE,DOOR
7 KIT, TEMP SENSOR/GASKET
9 SPRING FLANGE, TOP DOOR
4 CATALYST, ASSEMBLY
64R HEATER, COIL

278 SCREW,M4X0.7,4MM SHOULDER
633 INLET RING,5D75
701 SCREW, M4 X 8MM SEMS
76 THERMAL CUTOFF, MECHANICAL,
1 SKIN, BACK ASSEMBLY

866 NUT, HEX INSERT M4

57 FAN,230V,MECHATRONICS,HI-TEMP
00 FILTER, 5IN X 5IN
8 HOLDER, FILTER, DOUBLE

631 BLOWER HOUSING,350 MODEL X4.5"
5R MOTOR,FAN,ASSEMBLY
2 FILTER HOLDER, SINGLE, HALF
0 BRKT, DOOR SWITCH, VOLPI H3HR

180 NUT,M4-0.7 HEX FLG-SERR CL8 SS
268 SCREW,M3x0.5X8MM PAN
8 DOOR, INTERLOCK SWITCH

709 BUSHING,FLANGE, .312ID X .375 

702 SCREW, M4 X 12MM SEMS
520 SCREW, #10X1/2" HEX SERR FLG
0 LATCH SPACER

887 SCREW,M5x0.8X16MM PAN
74 LATCH,STRIKE,DOOR,ADJUSTABLE
3 BRACKET, MOTOR SUPPORT H3

766 SCREW,M5x0.8X10MM PAN
909 NUT, HEX INSERT M5
5 PLATE, JET, ASSEMBLY, HALF
2 SPRING FLANGE, LEFT DOOR, H3L

9 ASSY, LOWER HINGE

662 SHELF,WIRE,COOK,RACKS
6 SPRING FLANGE, BOTTOM DOOR

664 SCREW, M4x0.7x10MM HEX
147 SCREW, 8-18 X .480 HEX WASHER
08 3/4" WHITE SNAP BUSHING
1 BLOWER BAFFLE ASSEMBLY
3 FILTER ASM, INTERNAL (1 set/chamber; not shown)
1 WIRE ASM, COOLING FAN (not shown)

358 CABLE, MOTOR DRIVE (not shown)

212 NUT,M5-0.8 HEX FLG-SERR CL8 SS
281 SCREW,M5x0.8X16MM FLAT
7 SPRING FLANGE, LEFT DOOR

273 SCREW,M4x0.7X10MM PAN
6 BULB HOLDER, HIGH LIMIT
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Core Components, H3 (LH)
22

25

21

36
37

15

19

31

38

30

1

20
17

18

35

14

9

45

16 23

13

24

27

5

6

2 40

4

3
42

8

41

7

39

10
12

33

32

26

44

34

29

28

43

Click for casters/feet

ID Part No
1 NU-28
2 NU-26
3 BU-37
4 502756
5 NU-38
6 SC-22
7 102810
8 SC-22
9 102347
10 BU-39
11 502817
12 102810
13 502619
14 EL-376
15 SC-46
16 HS-37
17 SC-37
18 TT-463
19 503315
20 FA-369
21 FI-377
22 102349
23 HS-37
24 502398
25 103366
26 102811
27 NU-39
28 SC-22
29 LT-373
30 SC-37
31 SC-26
32 103106
33 SC-38
34 LT-396
35 102879
36 SC-22
37 NU-23
38 502523
39 102889
40 SH-37
41 102810
42 SC-23
43 SC-39
44 BU-30
45 502398
46 502400
47 502427
48 CB-46

Click for casters/feet
1

1 NU-28

10

10 BU-39
11 502817

12

12 102810
13

13 502619

14

14 EL-376
15 SC-46

15

16 HS-37

16

17 SC-37

17

18 TT-463

18

19 503315

19

2

2 NU-26

20 FA-369

20

21 FI-377

21

22 102349

22

23 HS-37

23

24 502398

24

25 103366

25

26 102811

26

27 NU-39

27

28 SC-22

28

29 LT-373

29

3

3 BU-37

30 SC-37

30

31 31 SC-26

32
32 103106

33

33 SC-38

34

34 LT-396

35

35 102879

36

36 SC-22

37

37 NU-23

38

38 502523

39

39 102889

4

4 502756

40

40 SH-37

41

41 102810

42

42 SC-23
43 SC-39

43

44 BU-30

44

45 502398

45

46 502400
47 502427
48 CB-46

5

5 NU-38

6

6 SC-22

7

7 102810

8

8 SC-22

9

9 102347

http://www.partstown.com/alto-shaam/ALTEL-37664R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-28537?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-26866?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-37709?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-38212?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-39572?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37633?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTT-46376?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFI-37700?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37631?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5023985R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-39180?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-23909?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTLT-39674?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028107?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028109?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5026194?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1023498?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTLT-3738?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1031060?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5025235?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028106?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-3008?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5024003?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028177?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


CORE COMPONENTS, H3H (RH)

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

38

C

Description
NUT, HEX INSERT M8
SPRING FLANGE, BOTTOM DOOR
SPRING FLANGE, LEFT DOOR
LATCH,STRIKE,DOOR,ADJUSTABLE
LATCH SPACER
SCREW,M5x0.8X16MM PAN
SCREW,M3x0.5X8MM PAN
DOOR, INTERLOCK SWITCH
BRKT, DOOR SWITCH, VOLPI H3HR
SPRING FLANGE, TOP DOOR
KIT, TEMP SENSOR/GASKET
BULB HOLDER, HIGH LIMIT
SCREW, M4 X 12MM SEMS
BUSHING,HINGE,DOOR
NUT, HEX INSERT M4 
CATALYST, ASSEMBLY

R HEATER, COIL
INLET RING,5D75
BLOWER HOUSING,350 MODEL X4.5"
MOTOR,FAN,ASSEMBLY
SCREW, M4 X 8MM SEMS
THERMAL CUTOFF, MECHANICAL,
FAN,230V,MECHATRONICS,HI-TEMP
HOLDER, FILTER, DOUBLE
FILTER, 5IN X 5IN
SKIN, BACK ASSEMBLY
SCREW,M4X0.7,4MM SHOULDER
FILTER HOLDER, SINGLE, HALF
SCREW, #10X1/2" HEX SERR FLG
NUT,M4-0.7 HEX FLG-SERR CL8 SS
NUT, HEX INSERT M5
BRACKET, MOTOR SUPPORT H3
SCREW, 8-18 X .480 HEX WASHER
SHELF, WIRE COOK, RACK
JET PLATE ASSEMBLY, HOTEL
NUT,M5-0.8 HEX FLG-SERR CL8 SS
HINGE, LOWER ASSEM, H3HR
BUSHING,FLANGE, .312ID X .375 
SCREW, M4x0.7x10MM HEX
SCREW,M5x0.8X16MM FLAT
SPRING FLANGE, RIGHT DOOR
BLOWER BAFFLE ASSEMBLY
FILTER ASM, INTERNAL (1 set/chamber; not shown)
WIRE ASM, COOLING FAN (not shown)
CABLE, MOTOR DRIVE (not shown)

NUT, HEX INSERT M8

SPRING FLANGE, TOP DOOR
KIT, TEMP SENSOR/GASKET
BULB HOLDER, HIGH LIMIT
SCREW, M4 X 12MM SEMS
BUSHING,HINGE,DOOR
NUT, HEX INSERT M4
CATALYST, ASSEMBLY

R HEATER, COIL
INLET RING,5D75
BLOWER HOUSING,350 MODEL X4.5"

SPRING FLANGE, BOTTOM DOOR

MOTOR,FAN,ASSEMBLY
SCREW, M4 X 8MM SEMS
THERMAL CUTOFF, MECHANICAL,
FAN,230V,MECHATRONICS,HI-TEMP
HOLDER, FILTER, DOUBLE
FILTER, 5IN X 5IN
SKIN, BACK ASSEMBLY
SCREW,M4X0.7,4MM SHOULDER
FILTER HOLDER, SINGLE, HALF
SCREW, #10X1/2" HEX SERR FLG

SPRING FLANGE, LEFT DOOR

NUT,M4-0.7 HEX FLG-SERR CL8 SS
NUT, HEX INSERT M5
BRACKET, MOTOR SUPPORT H3
SCREW, 8-18 X .480 HEX WASHER
SHELF, WIRE COOK, RACK
JET PLATE ASSEMBLY, HOTEL
NUT,M5-0.8 HEX FLG-SERR CL8 SS
HINGE, LOWER ASSEM, H3HR
BUSHING,FLANGE, .312ID X .375 
SCREW, M4x0.7x10MM HEX

LATCH,STRIKE,DOOR,ADJUSTABLE

SCREW,M5x0.8X16MM FLAT
SPRING FLANGE, RIGHT DOOR
BLOWER BAFFLE ASSEMBLY
FILTER ASM, INTERNAL (1 set/chamber; not shown)
WIRE ASM, COOLING FAN (not shown)
CABLE, MOTOR DRIVE (not shown)

LATCH SPACER
SCREW,M5x0.8X16MM PAN
SCREW,M3x0.5X8MM PAN
DOOR, INTERLOCK SWITCH
BRKT, DOOR SWITCH, VOLPI H3HR
Vector® H Series   ▪   Parts M

ore Components, H3H (RH)

24

28

22

31

25
21

23

29

26

33

27

11

12
17

15

30

32

8

18

9

19

42

16

20

1

34
35

5

3

6

2

7

40 37

10

41

14

13

4

Click for casters/feet

ID Part No.
1 NU-28537
2 1028106
3 1028107
4 LT-39674
5 1031060
6 SC-38887
7 SC-22268
8 LT-3738
9 1028110
10 1028109
11 5028177
12 1023476
13 SC-37702
14 BU-39572
15 NU-26866
16 5026194
17 EL-37664
18 HS-37633
19 HS-37631
20 5023985R
21 SC-37701
22 TT-46376
23 FA-36957
24 1023498
25 FI-37700
26 5033151
27 SC-46278
28 1033662
29 SC-26520
30 NU-39180
31 NU-23909
32 1028793
33 SC-39147
34 SH-39077
35 5025236
36 NU-38212
37 5027045
38 BU-37709
39 SC-23664
40 SC-22281
41 1028108
42 5023981
43 5024003
44 5024271
45 CB-46358

Click for casters/feet

1

1 NU-28537

10

10 102810911
11 5028177

12

12 1023476

13

13 SC-37702
14 BU-39572

14

15 NU-26866

15

16 5026194

16

17 EL-37664

17

18 HS-37633

18

19 HS-37631

19

2

2 1028106

20 5023985R
21 SC-37701

21

22 TT-46376

22

23 FA-36957

23

24 1023498

24

25 FI-37700

25

26 5033151

26

20

27 SC-46278

27

28 1033662

28

29 SC-26520

29

3

3 1028107

30
30 NU-39180

31

31 NU-23909

32

32 1028793

33

33 SC-39147

34

34 SH-39077

35

35 5025236
36 NU-38212

37

37 5027045
38 BU-37709
39 SC-23664

4

4 LT-39674

0

40 SC-22281

41

41 1028108
42 5023981

42

43 5024003
44 5024271
45 CB-46358

5

5 1031060

6

6 SC-38887

7

7 SC-22268

8

8 LT-3738

9 9 1028110

http://www.partstown.com/alto-shaam/ALTEL-37664R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTLT-39674?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5023985R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTCB-46358?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-28537?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-37702?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-39572?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37633?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37631?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTT-46376?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFA-36957?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-26520?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-39180?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-23909?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-39147?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-38212?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-37709?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-23664?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22281?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-38887?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22268?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1031060?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028109?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028108?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028177?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5026194?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028106?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1023498?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028107?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5025236?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5027045?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5024003?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTLT-3738?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


CORE COMPONENTS, H3H (LH)

39

Part No. Description
SC-22281 SCREW,M5x0.8X16MM FLAT
BU-37709 BUSHING,FLANGE, .312ID X .375 
5027569 ASSY, LOWER HINGE
NU-38212 NUT,M5-0.8 HEX FLG-SERR CL8 SS
5025236 JET PLATE ASSEMBLY, HOTEL
1028107 SPRING FLANGE, LEFT DOOR
BU-39572 BUSHING,HINGE,DOOR
1028109 SPRING FLANGE, TOP DOOR
5028177 KIT, TEMP SENSOR/GASKET
SC-22268 SCREW,M3x0.5X8MM PAN
1023476 BULB HOLDER, HIGH LIMIT
LT-3738 DOOR, INTERLOCK SWITCH
1028110 BRKT, DOOR SWITCH, VOLPI H3HR
BU-3008 3/4" WHITE SNAP BUSHING
5026194 CATALYST, ASSEMBLY
EL-37664R HEATER, COIL
SC-46278 SCREW,M4X0.7,4MM SHOULDER
SC-37701 SCREW, M4 X 8MM SEMS
TT-46376 THERMAL CUTOFF, MECHANICAL,
HS-37633 INLET RING,5D75
HS-37631 BLOWER HOUSING,350 MODEL X4.5"
5033151 SKIN, BACK ASSEMBLY
FA-36957 FAN,230V,MECHATRONICS,HI-TEMP
1023498 HOLDER, FILTER, DOUBLE
SC-26520 SCREW, #10X1/2" HEX SERR FLG
5023985R MOTOR,FAN,ASSEMBLY
FI-37700 FILTER, 5IN X 5IN
1033662 FILTER HOLDER, SINGLE, HALF
NU-39180 NUT,M4-0.7 HEX FLG-SERR CL8 SS
NU-26866 NUT, HEX INSERT M4 
1028793 BRACKET, MOTOR SUPPORT H3
SC-37702 SCREW, M4 X 12MM SEMS
NU-23909 NUT, HEX INSERT M5
SC-39147 SCREW, 8-18 X .480 HEX WASHER
1031060 LATCH SPACER
SC-38887 SCREW,M5x0.8X16MM PAN
LT-39674 LATCH,STRIKE,DOOR,ADJUSTABLE
NU-28537 NUT, HEX INSERT M8
1028892 SPRING FLANGE, LEFT DOOR, H3L
SC-23664 SCREW, M4x0.7x10MM HEX
1028106 SPRING FLANGE, BOTTOM DOOR
SH-39077 SHELF, WIRE COOK, RACK
5023981 BLOWER BAFFLE ASSEM
5024003 FILTER ASM, INTERNAL (1 set/chamber; not shown)
5024271 WIRE ASM, COOLING FAN (not shown)
CB-46358 CABLE, MOTOR DRIVE (not shown)

SC-22281 SCREW,M5x0.8X16MM FLAT

SC-22268 SCREW,M3x0.5X8MM PAN
1023476 BULB HOLDER, HIGH LIMIT
LT-3738 DOOR, INTERLOCK SWITCH
1028110 BRKT, DOOR SWITCH, VOLPI H3HR
BU-3008 3/4" WHITE SNAP BUSHING
5026194 CATALYST, ASSEMBLY
EL-37664R HEATER, COIL
SC-46278 SCREW,M4X0.7,4MM SHOULDER
SC-37701 SCREW, M4 X 8MM SEMS
TT-46376 THERMAL CUTOFF, MECHANICAL,

BU-37709 BUSHING,FLANGE, .312ID X .375 

HS-37633 INLET RING,5D75
HS-37631 BLOWER HOUSING,350 MODEL X4.5"
5033151 SKIN, BACK ASSEMBLY
FA-36957 FAN,230V,MECHATRONICS,HI-TEMP
1023498 HOLDER, FILTER, DOUBLE
SC-26520 SCREW, #10X1/2" HEX SERR FLG
5023985R MOTOR,FAN,ASSEMBLY
FI-37700 FILTER, 5IN X 5IN
1033662 FILTER HOLDER, SINGLE, HALF
NU-39180 NUT,M4-0.7 HEX FLG-SERR CL8 SS

5027569 ASSY, LOWER HINGE

NU-26866 NUT, HEX INSERT M4
1028793 BRACKET, MOTOR SUPPORT H3
SC-37702 SCREW, M4 X 12MM SEMS
NU-23909 NUT, HEX INSERT M5
SC-39147 SCREW, 8-18 X .480 HEX WASHER
1031060 LATCH SPACER
SC-38887 SCREW,M5x0.8X16MM PAN
LT-39674 LATCH,STRIKE,DOOR,ADJUSTABLE
NU-28537 NUT, HEX INSERT M8
1028892 SPRING FLANGE, LEFT DOOR, H3L

NU-38212 NUT,M5-0.8 HEX FLG-SERR CL8 SS

SC-23664 SCREW, M4x0.7x10MM HEX
1028106 SPRING FLANGE, BOTTOM DOOR
SH-39077 SHELF, WIRE COOK, RACK
5023981 BLOWER BAFFLE ASSEM
5024003 FILTER ASM, INTERNAL (1 set/chamber; not shown)
5024271 WIRE ASM, COOLING FAN (not shown)
CB-46358 CABLE, MOTOR DRIVE (not shown)

5025236 JET PLATE ASSEMBLY, HOTEL
1028107 SPRING FLANGE, LEFT DOOR
BU-39572 BUSHING,HINGE,DOOR
1028109 SPRING FLANGE, TOP DOOR
5028177 KIT, TEMP SENSOR/GASKET
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Core Components, H3H (LH)
24

28

19

27

17

34

33

18

22

30

23
20

11
16

9

32

29

25

31

15

21

26

43

10

5

4

1 42

6

3

2 3841

7

40

8

36
35

37 Click for casters/feet

ID
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46Click for casters/feet

1

1

10 10

11

11
12
13
14

15

15
16

16

17

17

18

18

19

19

2

2

20

20

21

21

22

22

23

23

24

24

25

25

26

26

27

27

28

28

29

29

3

3

30

30

31

31

32

32

33

33

34

34

35

35

36

36

37

37

38

38
39

4

4

40

40

1

41

42

42
43

43

44
45
46

5

5

6

6

7

7

8

8

9

9

http://www.partstown.com/alto-shaam/ALTEL-37664R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-37709?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-39572?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTT-46376?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFA-36957?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFI-37700?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTLT-39674?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22268?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37633?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37631?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-26520?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5023985R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-26866?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-37702?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-39147?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-38887?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-38212?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-23664?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSH-39077?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTCB-46358?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028109?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTLT-3738?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5026194?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028106?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-3008?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1023498?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1031060?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5024003?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5025236?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028107?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028177?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


CORE COMPONENTS, H4 (RH)

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

40

C
Description
SCREW, M4x0.7x10MM HEX
SPRING FLANGE, LEFT DOOR
PLATE, JET, ASSEMBLY, HALF
SHELF,WIRE,COOK,RACKS
LATCH,STRIKE,DOOR,ADJUSTABLE
SCREW,M4x0.7X10MM PAN
SCREW,M5x0.8X16MM PAN
LATCH SPACER
BULB HOLDER, HIGH LIMIT
DOOR, INTERLOCK SWITCH
BRKT, DOOR SWITCH, VOLPI H3HR
SCREW,M3x0.5X8MM PAN
KIT, TEMP SENSOR/GASKET
SPRING FLANGE, TOP DOOR
BUSHING,HINGE,DOOR
CATALYST, ASSEMBLY
HEATER, COIL
THERMAL CUTOFF, MECHANICAL,
SCREW, M4 X 8MM SEMS
SKIN, BACK ASSEMBLY
FAN,230V,MECHATRONICS,HI-TEMP
FILTER, 5IN X 5IN
HOLDER, FILTER, DOUBLE
INLET RING,5D75
BLOWER HOUSING,350 MODEL X4.5"
MOTOR,FAN,ASSEMBLY
FILTER HOLDER, SINGLE, HALF
SCREW, #10X1/2" HEX SERR FLG
NUT, HEX INSERT M4 
SCREW, 8-18 X .480 HEX WASHER
NUT,M4-0.7 HEX FLG-SERR CL8 SS
BRACKET, MOTOR SUPPORT H4
NUT, HEX INSERT M5
SCREW,M5x0.8X10MM PAN
NUT, HEX INSERT M8
SCREW, M4 X 12MM SEMS
NUT,M5-0.8 HEX FLG-SERR CL8 SS
HINGE, LOWER ASSEM, H3HR
BUSHING,FLANGE, .312ID X .375 
SCREW,M5x0.8X16MM FLAT
SPRING FLANGE, RIGHT DOOR
SCREW, M4x0.7x10MM HEX
SPRING FLANGE, BOTTOM DOOR
SCREW, M4x0.7x10MM HEX
BLOWER BAFFLE ASSEM
FILTER ASM, INTERNAL (1 set/chamber; not shown)
WIRE ASM, COOLING FAN (not shown)
CABLE, MOTOR DRIVE (not shown)

SCREW, M4x0.7x10MM HEX

DOOR, INTERLOCK SWITCH
BRKT, DOOR SWITCH, VOLPI H3HR
SCREW,M3x0.5X8MM PAN
KIT, TEMP SENSOR/GASKET
SPRING FLANGE, TOP DOOR
BUSHING,HINGE,DOOR
CATALYST, ASSEMBLY
HEATER, COIL
THERMAL CUTOFF, MECHANICAL,
SCREW, M4 X 8MM SEMS

SPRING FLANGE, LEFT DOOR

SKIN, BACK ASSEMBLY
FAN,230V,MECHATRONICS,HI-TEMP
FILTER, 5IN X 5IN
HOLDER, FILTER, DOUBLE
INLET RING,5D75
BLOWER HOUSING,350 MODEL X4.5"
MOTOR,FAN,ASSEMBLY
FILTER HOLDER, SINGLE, HALF
SCREW, #10X1/2" HEX SERR FLG
NUT, HEX INSERT M4 

PLATE, JET, ASSEMBLY, HALF

SCREW, 8-18 X .480 HEX WASHER
NUT,M4-0.7 HEX FLG-SERR CL8 SS
BRACKET, MOTOR SUPPORT H4
NUT, HEX INSERT M5
SCREW,M5x0.8X10MM PAN
NUT, HEX INSERT M8
SCREW, M4 X 12MM SEMS
NUT,M5-0.8 HEX FLG-SERR CL8 SS
HINGE, LOWER ASSEM, H3HR
BUSHING,FLANGE, .312ID X .375 

SHELF,WIRE,COOK,RACKS

SCREW,M5x0.8X16MM FLAT
SPRING FLANGE, RIGHT DOOR
SCREW, M4x0.7x10MM HEX
SPRING FLANGE, BOTTOM DOOR
SCREW, M4x0.7x10MM HEX
BLOWER BAFFLE ASSEM
FILTER ASM, INTERNAL (1 set/chamber; not shown)
WIRE ASM, COOLING FAN (not shown)
CABLE, MOTOR DRIVE (not shown)

LATCH,STRIKE,DOOR,ADJUSTABLE
SCREW,M4x0.7X10MM PAN
SCREW,M5x0.8X16MM PAN
LATCH SPACER
BULB HOLDER, HIGH LIMIT
Vector® H Series   ▪   Parts M

ore Components, H4 (RH)

36

27

20 23

29

30

22

34

33

35

19

18

21

31

13

17

9

32

28

45
8

24

2

16
11

25

26

12

4

3

1

6

5

42

7

43

10

44
37

383941

14

Click for casters/feet

ID Part No.
1 SC-23664
2 1028917
3 5025235
4 SH-37662
5 LT-39674
6 SC-22273
7 SC-38887
8 1031060
9 1023476
10 LT-3738
11 1028110
12 SC-22268
13 5028177
14 1028109
15 BU-39572
16 5026194
17 EL-37664R
18 TT-46376
19 SC-37701
20 5033153
21 FA-36957
22 FI-37700
23 1023498
24 HS-37633
25 HS-37631
26 5023985R
27 1033662
28 SC-26520
29 NU-26866
30 SC-39147
31 NU-39180
32 1028987
33 NU-23909
34 SC-22766
35 NU-28537
36 SC-37702
37 NU-38212
38 5027045
39 BU-37709
40 SC-22281
41 1028918
42 SC-23664
43 1028106
44 SC-23664
45 5023981
46 5024003
47 5024271
48 CB-46358

Click for casters/feet
1

1 SC-23664

10

10 LT-3738
11 11 1028110

12

12 SC-22268

13

13 5028177

14

14 1028109
15 BU-39572

1

16 5026194

17

17 EL-37664R
18 TT-46376

18

19 SC-37701

19

2

2 1028917

20 5033153

20

21 FA-36957

21

22 FI-37700

22

23 1023498

23

24 HS-37633

24

25 HS-37631

25

26 5023985R

26

27 1033662

27

28 SC-26520

28

29 NU-26866

29

3

3 5025235

30
30 SC-39147

31
31 NU-39180

32

32 1028987

33

33 NU-23909

34

34 SC-22766

35

35 NU-28537

6

36 SC-37702

37

37 NU-38212

38

38 5027045

39

39 BU-37709

4

4 SH-37662

40 SC-22281

41

41 1028918

42

42 SC-23664

43

43 1028106

44

44 SC-23664
45 5023981

45

46 5024003
47 5024271
48 CB-46358

5

5 LT-39674

6

6 SC-22273

7

7 SC-38887

8

8 1031060

9

9 1023476

http://www.partstown.com/alto-shaam/ALTEL-37664R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-23664?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSH-37662?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22273?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-38887?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22268?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-39572?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFI-37700?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37633?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37631?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5023985R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-26520?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-39147?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-39180?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22766?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-28537?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-37702?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-38212?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-37709?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22281?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-23664?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-23664?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTCB-46358?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTLT-39674?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028917?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5025235?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1031060?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTLT-3738?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028177?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028109?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5026194?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1023498?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5027045?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028918?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028106?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5024003?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


CORE COMPONENTS, H4 (LH)

41

Description
9 BUSHING,FLANGE, .312ID X .375 

ASSY, LOWER HINGE
2 NUT,M5-0.8 HEX FLG-SERR CL8 SS
1 SCREW,M5x0.8X16MM FLAT

SPRING FLANGE, LEFT DOOR
2 BUSHING,HINGE,DOOR

SPRING FLANGE, TOP DOOR
KIT, TEMP SENSOR/GASKET
BULB HOLDER, HIGH LIMIT
3/4" WHITE SNAP BUSHING
CATALYST, ASSEMBLY

4R HEATER, COIL
6 NUT, HEX INSERT M4 
1 SCREW, M4 X 8MM SEMS

THERMAL CUTOFF, MECHANICAL,
SKIN, BACK ASSEMBLY
FAN,230V,MECHATRONICS,HI-TEMP

7 SCREW, 8-18 X .480 HEX WASHER
HOLDER, FILTER, DOUBLE

1 BLOWER HOUSING,350 MODEL X4.5"
R MOTOR,FAN,ASSEMBLY
8 SCREW,M4X0.7,4MM SHOULDER
0 SCREW, #10X1/2" HEX SERR FLG

FILTER HOLDER, SINGLE, HALF
FILTER, 5IN X 5IN

3 SCREW,M4x0.7X10MM PAN
8 SCREW,M3x0.5X8MM PAN

DOOR, INTERLOCK SWITCH
BRACKET, MOTOR SUPPORT H4

2 SCREW, M4 X 12MM SEMS
9 NUT, HEX INSERT M5
6 SCREW,M5x0.8X10MM PAN

LATCH SPACER
7 SCREW,M5x0.8X16MM PAN
2 SHELF,WIRE,COOK,RACKS

PLATE, JET, ASSEMBLY, HALF
SPRING FLANGE, LEFT DOOR

7 NUT, HEX INSERT M8
4 SCREW, M4x0.7x10MM HEX

LATCH,STRIKE,DOOR,ADJUSTABLE
SPRING FLANGE, BOTTOM DOOR
BRKT, DOOR SWITCH, VOLPI H3HR

3 INLET RING,5D75
BLOWER BAFFLE ASSEM
FILTER ASM, INTERNAL (1 set/chamber; not shown)
WIRE ASM, COOLING FAN (not shown)

8 CABLE, MOTOR DRIVE (not shown)

9 BUSHING,FLANGE, .312ID X .375 

3/4" WHITE SNAP BUSHING
CATALYST, ASSEMBLY

4R HEATER, COIL
6 NUT, HEX INSERT M4 
1 SCREW, M4 X 8MM SEMS

THERMAL CUTOFF, MECHANICAL,
SKIN, BACK ASSEMBLY
FAN,230V,MECHATRONICS,HI-TEMP

7 SCREW, 8-18 X .480 HEX WASHER
HOLDER, FILTER, DOUBLE

ASSY, LOWER HINGE

1 BLOWER HOUSING,350 MODEL X4.5"
R MOTOR,FAN,ASSEMBLY
8 SCREW,M4X0.7,4MM SHOULDER
0 SCREW, #10X1/2" HEX SERR FLG

FILTER HOLDER, SINGLE, HALF
FILTER, 5IN X 5IN

3 SCREW,M4x0.7X10MM PAN
8 SCREW,M3x0.5X8MM PAN

DOOR, INTERLOCK SWITCH
BRACKET, MOTOR SUPPORT H4

2 NUT,M5-0.8 HEX FLG-SERR CL8 SS

2 SCREW, M4 X 12MM SEMS
9 NUT, HEX INSERT M5
6 SCREW,M5x0.8X10MM PAN

LATCH SPACER
7 SCREW,M5x0.8X16MM PAN
2 SHELF,WIRE,COOK,RACKS

PLATE, JET, ASSEMBLY, HALF
SPRING FLANGE, LEFT DOOR

7 NUT, HEX INSERT M8
4 SCREW, M4x0.7x10MM HEX

1 SCREW,M5x0.8X16MM FLAT

LATCH,STRIKE,DOOR,ADJUSTABLE
SPRING FLANGE, BOTTOM DOOR
BRKT, DOOR SWITCH, VOLPI H3HR

3 INLET RING,5D75
BLOWER BAFFLE ASSEM
FILTER ASM, INTERNAL (1 set/chamber; not shown)
WIRE ASM, COOLING FAN (not shown)

8 CABLE, MOTOR DRIVE (not shown)

SPRING FLANGE, LEFT DOOR
2 BUSHING,HINGE,DOOR

SPRING FLANGE, TOP DOOR
KIT, TEMP SENSOR/GASKET
BULB HOLDER, HIGH LIMIT
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Core Components, H4 (LH)
1815

13

31
32

24

25

19

30

36

8

16

14

44

9

12

5

27

17

29

6 23

20

21

22

3

35

4

2

1
41

39 37

33

7

34

40

28

27

Click for casters/feet

ID Part No.
1 BU-3770
2 5027569
3 NU-3821
4 SC-2228
5 1028917
6 BU-3957
7 1028109
8 5028177
9 1023476
10 BU-3008
11 5026194
12 EL-3766
13 NU-2686
14 SC-3770
15 TT-46376
16 5033153
17 FA-36957
18 SC-3914
19 1023498
20 HS-3763
21 5023985
22 SC-4627
23 SC-2652
24 1033662
25 FI-37700
26 SC-2227
27 SC-2226
28 LT-3738
29 1028987
30 SC-3770
31 NU-2390
32 SC-2276
33 1031060
34 SC-3888
35 SH-3766
36 5025235
37 1029079
38 NU-2853
39 SC-2366
40 LT-39674
41 1028106
42 1028110
43 HS-3763
44 5023981
45 5024003
46 5024271
47 CB-4635

Click for casters/feet
1

1 BU-3770

10 BU-3008
11 5026194

12

12 EL-3766
13 NU-2686

13

14 SC-3770

14

15 TT-46376

15 16

16 5033153
17 FA-36957

17

18 SC-3914

18

19 1023498

19

2

2 5027569

20 HS-3763

20

21 5023985

21

22 SC-4627

22

23 SC-2652

23

24 1033662

24

25 FI-37700

25

26 SC-2227
27 SC-2226

27

28 LT-3738

28

29

29 1028987

3

3 NU-3821

30

30 SC-3770

31

31 NU-2390

32

32 SC-2276

33

33 1031060

34

34 SC-3888

35

35 SH-3766

36

36 5025235

37

37 1029079
38 NU-2853

39

39 SC-2366

4

4 SC-2228

40

40 LT-39674

41

41 1028106
42 1028110
43 HS-3763
44 5023981

44

45 5024003
46 5024271
47 CB-4635

5

5 1028917

6

6 BU-3957

7

7 1028109
8 8 5028177

9

9 1023476

http://www.partstown.com/alto-shaam/ALTEL-37664R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-37709?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-38212?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22281?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-39572?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-26866?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTT-46376?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37631?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5023985R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFI-37700?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-23909?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-28537?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37633?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTCB-46358?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028917?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028109?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028177?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-3008?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5026194?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1023498?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1031060?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5025235?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1029079?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028106?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5024003?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTLT-3738?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


CORE COMPONENTS, H4H (RH)

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

42

C

Description
NUT, HEX INSERT M8
SCREW, M4x0.7x10MM HEX
SPRING FLANGE, LEFT DOOR
LATCH,STRIKE,DOOR,ADJUSTABLE
SCREW,M4x0.7X10MM PAN
LATCH SPACER
SCREW,M5x0.8X1
BULB HOLDER, HIGH LIMIT
SPRING FLANGE, TOP DOOR
SCREW,M3x0.5X8MM PAN
DOOR, INTERLOCK SWITCH
BRKT, DOOR SWITCH, VOLPI H3HR
KIT, TEMP SENSOR/GASKET
SCREW, 8-18 X .480 HEX WASHER
SCREW, M4 X 12MM SEMS
CATALYST, ASSEMBLY
HEATER, COIL
NUT, HEX INSERT M4 
THERMAL CUTOFF, MECHANICAL,
SCREW, M4 X 8MM SEMS
SKIN, BACK ASSEMBLY
SCREW, #10X1/2" HEX SERR FLG
FILTER, 5IN X 5IN
FAN,230V,MECHATRONICS,HI-TEMP
HOLDER, FILTER, DOUBLE
INLET RING,5D75
BLOWER HOUSING,350 MODEL X4.5"
SCREW,M4X0.7,4MM SHOULDER
MOTOR,FAN,ASSEMBLY
FILTER HOLDER, SINGLE, HALF
BUSHING,HINGE,DOOR
SCREW, #10X1/2" HEX SERR FLG
NUT,M4-0.7 HEX FLG-SERR CL8 SS
BRACKET, MOTOR SUPPORT H4
NUT, HEX INSERT M5
SCREW,M5x0.8X10MM PAN
SHELF, WIRE COOK, RACK
JET PLATE ASSEMBLY, HOTEL
SPRING FLANGE, RIGHT DOOR
NUT,M5-0.8 HEX FLG-SERR CL8 SS
HINGE, LOWER ASSEM, H3HR
BUSHING,FLANGE, .312ID X .375 
SCREW,M5x0.8X16MM FLAT
SPRING FLANGE, BOTTOM DOOR
BLOWER BAFFLE ASSEM
FILTER ASM, INTERNAL (1 set/chamber; not shown)
WIRE ASM, COOLING FAN (not shown)
CABLE, MOTOR DRIVE (not shown)

NUT, HEX INSERT M8

SCREW,M3x0.5X8MM PAN
DOOR, INTERLOCK SWITCH
BRKT, DOOR SWITCH, VOLPI H3HR
KIT, TEMP SENSOR/GASKET
SCREW, 8-18 X .480 HEX WASHER
SCREW, M4 X 12MM SEMS
CATALYST, ASSEMBLY
HEATER, COIL
NUT, HEX INSERT M4 
THERMAL CUTOFF, MECHANICAL,

SCREW, M4x0.7x10MM HEX

SCREW, M4 X 8MM SEMS
SKIN, BACK ASSEMBLY
SCREW, #10X1/2" HEX SERR FLG
FILTER, 5IN X 5IN
FAN,230V,MECHATRONICS,HI-TEMP
HOLDER, FILTER, DOUBLE
INLET RING,5D75
BLOWER HOUSING,350 MODEL X4.5"
SCREW,M4X0.7,4MM SHOULDER
MOTOR,FAN,ASSEMBLY

SPRING FLANGE, LEFT DOOR

FILTER HOLDER, SINGLE, HALF
BUSHING,HINGE,DOOR
SCREW, #10X1/2" HEX SERR FLG
NUT,M4-0.7 HEX FLG-SERR CL8 SS
BRACKET, MOTOR SUPPORT H4
NUT, HEX INSERT M5
SCREW,M5x0.8X10MM PAN
SHELF, WIRE COOK, RACK
JET PLATE ASSEMBLY, HOTEL
SPRING FLANGE, RIGHT DOOR

LATCH,STRIKE,DOOR,ADJUSTABLE

NUT,M5-0.8 HEX FLG-SERR CL8 SS
HINGE, LOWER ASSEM, H3HR
BUSHING,FLANGE, .312ID X .375 
SCREW,M5x0.8X16MM FLAT
SPRING FLANGE, BOTTOM DOOR
BLOWER BAFFLE ASSEM
FILTER ASM, INTERNAL (1 set/chamber; not shown)
WIRE ASM, COOLING FAN (not shown)
CABLE, MOTOR DRIVE (not shown)

SCREW,M4x0.7X10MM PAN
LATCH SPACER
SCREW,M5x0.8X1
BULB HOLDER, HIGH LIMIT
SPRING FLANGE, TOP DOOR
Vector® H Series   ▪   Parts M

ore Components, H4H (RH)

30

25

35

21 23

36

18

32

20 22

34

33

19

45

1

17

8

24

28

26

27

29

76

38

10

37

2

5

3

44

12

4

43 40

11

42

39

9 31

Click for casters/feet

ID Part No.
1 NU-28537
2 SC-23664
3 1028917
4 LT-39674
5 SC-22273
6 1031060
7 SC-38887
8 1023476
9 1028109
10 SC-22268
11 LT-3738
12 1028110
13 5028177
14 SC-39147
15 SC-37702
16 5026194
17 EL-37664R
18 NU-26866
19 TT-46376
20 SC-37701
21 5033153
22 SC-26520
23 FI-37700
24 FA-36957
25 1023498
26 HS-37633
27 HS-37631
28 SC-46278
29 5023985R
30 1033662
31 BU-39572
32 SC-26520
33 NU-39180
34 1028987
35 NU-23909
36 SC-22766
37 SH-39077
38 5025236
39 1028918
40 NU-38212
41 5027045
42 BU-37709
43 SC-22281
44 1028106
45 5023981
46 5024003
47 5024271
48 CB-46358

Click for casters/feet1

1 NU-28537

10

10 SC-22268

11

11 LT-3738

12

12 1028110
13 5028177
14 SC-39147
15 SC-37702
16 5026194
17 EL-37664R

17

18 NU-26866

18

19 TT-46376

19

2

2 SC-23664

20 SC-37701

20

21 5033153

21

22 SC-26520

22

23 FI-37700

23

24 FA-36957

24

25 1023498

25

26 HS-37633

26

27 HS-37631

27

28 SC-46278

28

29 5023985R

29

3

3 1028917

30 1033662

30

31 BU-39572

31

32 SC-26520

32

33 NU-39180

33

34 34 1028987

35

35 NU-23909

36

36 SC-22766

37

37 SH-39077

38

38 5025236

39

39 1028918

4

4 LT-39674

40

40 NU-38212
41 5027045

42

42 BU-37709

43

43 SC-22281

4

44 1028106
45 5023981

45

46 5024003
47 5024271
48 CB-46358

5

5 SC-22273

6

6 1031060

7

7 SC-38887

8

8 1023476

9

9 1028109

http://www.partstown.com/alto-shaam/ALTEL-37664R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-28537?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-23664?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTLT-39674?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22273?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-38887?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22268?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-39147?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-37702?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-26866?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTT-46376?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-26520?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFI-37700?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFA-36957?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37633?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37631?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5023985R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-39572?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-26520?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-39180?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-23909?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22766?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSH-39077?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-38212?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-37709?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22281?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTCB-46358?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028917?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1031060?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028109?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTLT-3738?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028177?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5026194?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1023498?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5025236?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028918?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5027045?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028106?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5024003?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


CORE COMPONENTS, H4H (LH)

43

. Description
09 BUSHING,FLANGE, .312ID X .375 
9 ASSY, LOWER HINGE
81 SCREW,M5x0.8X16MM FLAT
7 SPRING FLANGE, LEFT DOOR
77 SHELF, WIRE COOK, RACK
9 SPRING FLANGE, TOP DOOR
72 BUSHING,HINGE,DOOR
73 SCREW,M4x0.7X10MM PAN
68 SCREW,M3x0.5X8MM PAN
7 KIT, TEMP SENSOR/GASKET
0 BRKT, DOOR SWITCH, VOLPI H3HR
8 3/4" WHITE SNAP BUSHING
6 BULB HOLDER, HIGH LIMIT
4 CATALYST, ASSEMBLY
64R HEATER, COIL
78 SCREW,M4X0.7,4MM SHOULDER
01 SCREW, M4 X 8MM SEMS
76 THERMAL CUTOFF, MECHANICAL,
3 SKIN, BACK ASSEMBLY
57 FAN,230V,MECHATRONICS,HI-TEMP
33 INLET RING,5D75
31 BLOWER HOUSING,350 MODEL X4.5"
47 SCREW, 8-18 X .480 HEX WASHER
8 HOLDER, FILTER, DOUBLE
0 FILTER, 5IN X 5IN
5R MOTOR,FAN,ASSEMBLY
2 FILTER HOLDER, SINGLE, HALF

8 DOOR, INTERLOCK SWITCH
80 NUT,M4-0.7 HEX FLG-SERR CL8 SS
02 SCREW, M4 X 12MM SEMS
20 SCREW, #10X1/2" HEX SERR FLG
7 BRACKET, MOTOR SUPPORT H4
66 NUT, HEX INSERT M4 
09 NUT, HEX INSERT M5
66 SCREW,M5x0.8X10MM PAN
0 SCREW,M5x0.8X16MM PAN
6 LATCH SPACER
6 JET PLATE ASSEMBLY, HOTEL
9 SPRING FLANGE, LEFT DOOR
12 NUT,M5-0.8 HEX FLG-SERR CL8 SS

74 LATCH,STRIKE,DOOR,ADJUSTABLE
64 SCREW, M4x0.7x10MM HEX
6 SPRING FLANGE, BOTTOM DOOR
37 NUT, HEX INSERT M8
1 BLOWER BAFFLE ASSEMBLY
3 FILTER ASM, INTERNAL (1 set/chamber; not shown)
1 WIRE ASM, COOLING FAN (not shown)
58 CABLE, MOTOR DRIVE (not shown)

09 BUSHING,FLANGE, .312ID X .375 

7 KIT, TEMP SENSOR/GASKET
0 BRKT, DOOR SWITCH, VOLPI H3HR
8 3/4" WHITE SNAP BUSHING
6 BULB HOLDER, HIGH LIMIT
4 CATALYST, ASSEMBLY
64R HEATER, COIL
78 SCREW,M4X0.7,4MM SHOULDER
01 SCREW, M4 X 8MM SEMS
76 THERMAL CUTOFF, MECHANICAL,
3 SKIN, BACK ASSEMBLY

9 ASSY, LOWER HINGE

57 FAN,230V,MECHATRONICS,HI-TEMP
33 INLET RING,5D75
31 BLOWER HOUSING,350 MODEL X4.5"
47 SCREW, 8-18 X .480 HEX WASHER
8 HOLDER, FILTER, DOUBLE
0 FILTER, 5IN X 5IN
5R MOTOR,FAN,ASSEMBLY
2 FILTER HOLDER, SINGLE, HALF

8 DOOR, INTERLOCK SWITCH
80 NUT,M4-0.7 HEX FLG-SERR CL8 SS

81 SCREW,M5x0.8X16MM FLAT

02 SCREW, M4 X 12MM SEMS
20 SCREW, #10X1/2" HEX SERR FLG
7 BRACKET, MOTOR SUPPORT H4
66 NUT, HEX INSERT M4
09 NUT, HEX INSERT M5
66 SCREW,M5x0.8X10MM PAN
0 SCREW,M5x0.8X16MM PAN
6 LATCH SPACER
6 JET PLATE ASSEMBLY, HOTEL

7 SPRING FLANGE, LEFT DOOR

9 SPRING FLANGE, LEFT DOOR
12 NUT,M5-0.8 HEX FLG-SERR CL8 SS

74 LATCH,STRIKE,DOOR,ADJUSTABLE
64 SCREW, M4x0.7x10MM HEX
6 SPRING FLANGE, BOTTOM DOOR
37 NUT, HEX INSERT M8
1 BLOWER BAFFLE ASSEMBLY
3 FILTER ASM, INTERNAL (1 set/chamber; not shown)
1 WIRE ASM, COOLING FAN (not shown)
58 CABLE, MOTOR DRIVE (not shown)

77 SHELF, WIRE COOK, RACK
9 SPRING FLANGE, TOP DOOR
72 BUSHING,HINGE,DOOR
73 SCREW,M4x0.7X10MM PAN
68 SCREW,M3x0.5X8MM PAN
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Core Components, H4H (LH)

23

27

24

35

25

34

18

16

33

1917

31

20

15

30

32

13
10

21

14

29

22

46

26

7

45
39

9

3

2

1

5

44

4

8

6

40

38
37

28

42

Click for casters/feet

ID Part No
1 BU-377
2 502756
3 SC-222
4 102891
5 SH-390
6 102810
7 BU-395
8 SC-222
9 SC-222
10 502817
11 102811
12 BU-300
13 102347
14 502619
15 EL-376
16 SC-462
17 SC-377
18 TT-463
19 503315
20 FA-369
21 HS-376
22 HS-376
23 SC-391
24 102349
25 FI-3770
26 502398
27 103366
28 LT-373
29 NU-391
30 SC-377
31 SC-265
32 102898
33 NU-268
34 NU-239
35 SC-227
37 103106
38 502523
39 502523
40 102907
41 NU-382
42 LT-396
43 SC-236
44 102810
45 NU-285
46 502398
47 502400
48 502427
49 CB-463

Click for casters/feet1

1 BU-377

10

10 502817
11 102811
12 BU-300

13

13 102347

14

14 502619

15

15 EL-376
16 SC-462

16

17 SC-377

17

18 TT-463

18 19

19 503315

2

2 502756

20 FA-369

20

21 HS-376

21

22 HS-376

22

23 SC-391

23

24 102349

24

25 FI-3770

25

26 502398

26

27 103366

27

28 LT-373

28

29 NU-391

9

3

3 SC-222

30 SC-377

30

31 SC-265

31

32
32 102898

33

33 NU-268

34

34 NU-239

35

35 SC-227

37

37 103106

38

38 502523

39

39 502523

4

4 102891

40

40 102907
41 NU-382

42

42 LT-396
43 SC-236

44

44 102810

45

45 NU-285
46 502398

46

47 502400
48 502427
49 CB-463

5

5 SH-390

6

6 102810

7

7 BU-395

8

8 SC-222
9 9 SC-222

http://www.partstown.com/alto-shaam/ALTEL-37664R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTTT-46376?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFA-36957?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37633?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTHS-37631?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFI-37700?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5023985R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-38212?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTLT-39674?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-39147?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22281?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-37702?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-26520?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22766?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-23664?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTCB-46358?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22273?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-22268?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028917?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBU-3008?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5026194?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTLT-3738?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1031060?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5025236?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5025236?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1029079?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028106?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028177?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1023498?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5024003?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT1028109?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


MOTOR/FAN ASSEMBLY (ALL MODELS)

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

44

M

scription
TOR,FAN,ASSEMBLY
EEL,BLOWER,FERGAS, 126MM X 7

ACKET, FAN MOTOR MTG
T,M4-0.7 HEX FLG-SERR CL8 SS
REW, 8-18 X .480 HEX WASHER
DIAL BLOWER WHEEL, R-STYLE W
TOR,TELCO_SINGLE_SHAFT

scription
TOR,FAN,ASSEMBLYOR FAN ASSEMBB
EEL,BLOWER,FERGAS, 126MM X 7

ACKET, FAN MOTOR MTG FAN MOTOR M GACKET, FAN MOTKET, FAN MOTOR MTGACKET, FAN MOTOCKET, FAN MOTOR MTGORACKET FAN MC
T,M4-0.7 HEX FLG-SERR CL8 SS
REW, 8-18 X .480 HEX WASHERW, 8-18 X .480 HEX WREW, 8-18 X .480 HEX WASHER8-1REW, 8-18 X .480 HEX WASHERX .480 HEXEW, 8-18 X .480 HEX WASH88-18 X .480REW, 8-18 X .480 HEX WA88 18 X 480 HEX WAX
DIAL BLOWER WHEEL, R-STYLE W
TOR,TELCO SINGLE SHAFTTOR,TELCO_SINGLE_SHAFTR
Vector® H Series   ▪   Parts M

otor/Fan Assembly (All Models)

5

7

6

4

1

3

2

ID Part No. De
1 5023985R MO
2 WH-37643 WH
3 5028346 BR
4 NU-39180 NU
5 SC-39147 SC
6 WH-37632 RA
7 MO-39010 MO

ID Part No. De
MO5023985R1 8 R8

1

2 WH-37643 WH

2

3 5028346 BR6 R05 BR28343 835028346 B83 22 63

3

4 NU-39180 NU

4

5 SC-39147 SC147 CC-3935 SC4S CC 35 SC3914495 7

5

6 WH-37632 RA

6

7 MO-39010 MOMOMO-390107 O-3901097 3O

7

http://www.partstown.com/alto-shaam/ALT5023985R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTWH-37643?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTNU-39180?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-39147?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTWH-37632?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


CASTERS AND FEET

45

14

13

ed" table

tion
SERT,ADJUSTABLE,FLANGED

C LEG ASSEMBLY
R PACKAGE,3.5"
R,  3 1/2" SWIVEL W/ BRAKE
R,3 1/2" RIGID
R PLATE ASSEMBLY
R,LOCKING PLATE ASSEMBLY

LE, NYLON, 6.00 LG.
, THREAD M16, 6" LG.
,M5x0.8X20MM FLAT
ET, TETHER.
R,NON-LOCKING PLATE ASM
, M8X1.25X20MM HEX FLG
LATE ASSEMBLY

ed" table

SERT,ADJUSTABLE,FLANGED

,M5x0.8X20MM FLAT
ET, TETHER.
R,NON-LOCKING PLATE ASM
, M8X1.25X20MM HEX FLG

13

LATE ASSEMBLY

14

C LEG ASSEMBLY
R PACKAGE,3.5"
R,  3 1/2" SWIVEL W/ BRAKE
R,3 1/2" RIGID
R PLATE ASSEMBLY
R,LOCKING PLATE ASSEMBLY

LE, NYLON, 6.00 LG.
, THREAD M16, 6" LG.
Vector® H Series   ▪   Parts Manual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

Casters and Feet

2

9

10

5

11
3

1

4

6

128 13

7

Click here for "where us

ID Part No. Descrip
1 FE-2916 FOOT,IN
2 5030582R SEISMI
3 5014422R CASTE
4 CS-25675 CASTE
5 CS-25674 CASTE
6 5027946 CASTE
7 CS-46618 CASTE
8 TI-46253 TIE CAB
9 SL-46233 SLEEVE
10 SC-23868 SCREW
11 BT-26884 BRACK
12 CS-46617 CASTE
13 SC-27046 SCREW
14 5027948 FOOT P

Click here for "where us

1

1 FE-2916 FOOT,IN

10 SC-23868 SCREW

10

11 BT-26884 BRACK

11

12 CS-46617 CASTE

12

13 SC-27046 SCREW

13

14 5027948 FOOT P

2

2 5030582R SEISMI
3 5014422R CASTE

3

4 CS-25675 CASTE

4

5 CS-25674 CASTE

5

6 5027946 CASTE

6

7 CS-46618 CASTE

7

8 TI-46253 TIE CAB

8

9 SL-46233 SLEEVE

9

http://www.partstown.com/alto-shaam/ALT5030582R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5014422R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTCS-25675?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBT-26884?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTSC-27046?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTCS-25674?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf


CASTERS AND FEET: WHERE USED

anual (Simple)    ▪   MN-46504   ▪   Rev 7   ?   09/22

46

C

BT-26884 FE-2916
Bracket, Tether 

Restraint
Foot, Insert, 

Adjustable, Flanged

4

4

4

1

1

Vector® H Series   ▪   Parts M

asters and Feet:  Where Used

CS-26575 CS-25674 5027946R
Caster, 3-1/2" with 
1-1/2" stem, swivel

Caster, 3-1/2" with 
1-1/2" stem, rigid

Caster Plate 
Assembly

5028173 Stand, 24" Vector H/HXH with Casters 2 2

5027644 Stand, 36" Vector H/HXH 

5027834 Stand, Stacking, Vector H3/H3H over H3/H3H

5027835 Stand, Stacking, Vector H4/H4H over H3/H3H

5028223 Stand, 24" Vector HX/HXH with Feet

5027762 Kit, Stand, Vector HX/HXH over C&H 750 Series, w/Feet

5028895 Stand, 24" Vector HX/HXH with Casters, Special Spacing 2 2

5031561 Stand, Vector over TC 2 2

5030611 Stand, 34", Vector HX/HXH over 750-TH3, with feet

5032360 Stand, 34", Vector HX/HXH over 750-TH3, with casters 2 2

5030180 Kit, Stand, VH2/H 4

5030178 Kit, Stand, Stacking, over VH3 1

5030179 Kit, Stand, Stacking, over VH4 1

NONE

NONE

NONE

http://www.partstown.com/alto-shaam/ALTCS-25674?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5027946R?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTBT-26884?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALTFE-2916?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5028173?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf
http://www.partstown.com/alto-shaam/ALT5031561?pt-manual=ALT-VECTOR-H2-3-4-H2-3-4H-SIMPLE_pm.pdf




Menomonee Falls, WI U.S.A.

Phone 800 -558-8744   |   +1-26 2-251-3800   |   alto-shaam.co m

Menomonee Falls, Wisconsin, US A

CANADA
Concord, Ontar io Canada

CENTRAL & SOUTH 
AMERICA
Miami, FL US A

ASIA
Shanghai, China

FRANCE Aix en P rovence, France

GMBH Bochum, Ge rmany

RUSSIA
Moscow, Russi a

MEXICO
Leon, Mexico

MIDDLE EAST & AFRIC A
Dubai , UAE

ASIA
Shanghai, China

Phone +86-21-6173-0336 

AUSTRALIA
Brisbane, Queensland

Phone 800-558-8744 

CANADA
Concord, Ontario Canada

Toll Free Phone 866-577-4484

Phone +1-905-660-6781

FRANCE
Aix en Provence, France 

Phone +33(0)4-88-78-21-73 

GMBH
Bochum, Germany

Phone +49 (0)234 298798-0

ITALY
Padua, Italy

Phone +39 3476073504 

INDIA
Pune, India

Phone +91 9657516999

MEXICO
Phone +52 1 477-717-3108

MIDDLE EAST & AFRICA
Dubai, UAE

Phone +971-4-321-9712 

CENTRAL & SOUTH AMERICA
Miami, FL USA

Phone +1 954-655-5727

RUSSIA
Moscow, Russia

Phone +7 903 7932331

AUSTRALIA
Brisbane, Queenslan d

ITALY Padua, Italy

INDIA
Pune, India


